TM 5-4210-228-14&P-6

TECHNICAL MANUAL

OPERATOR'S, ORGANIZATIONAL AND DIRECT SUPPORT
MAINTENANCE MANUAL

(INCLUDING REPAIR PARTS AND SPECIAL TOOLS LIST)

TRUCK, FIRE FIGHTING, 4x4,

MODEL 1350 PKP/200 AFFF

NSN 4210-00-484-5729

ANSUL FIRE PROTECTION

HEADQUARTERS, DEPARTMENT OF THE ARMY

29 DECEMBER 1986



MT - 140
REV. NO. 04

PARTS CATALOG

S - SERIES MODEL C

1624, 1654, 1724, 1754
1723, 1823, 1853, 1853FC
1824, 1854, 1924, 1954
1824-4X4, 1854-4X4
F1924, F1924-6X6

F1954, Fl 954-6X6

1925, 1955

2125, F2125, 2155

INTERNATIONAL
TRUCKS

GROUP INDEX

HO W THIS CATALOG CAN SERVEYOU

International Vehicles are custom built to meet the specific
needs of individual customers. That's why there are so many
customer options in transmissions, rear axles, propeller
shafts, and other components.. To service a truck properly,
you must have the parts that match its specifications. You
can do that only if you find the right part numbers.

This catalog guides you to the right part numbers quickly.

JAN 1982

CAB AND BODIES

WHEELS

FRAME AND BUMPER i
FRONT AXLE i

.
CHASSIS SPRINGS 03
BRAKES i
STEERING GEAR [05]
PROPELLER SHAFTS | 06|
EXHAUST SYSTEM 1[07]
ELECTRICAL SYSTEM (08|
FRONT SHEET METAL :
SPEEDOMETER & i
MISCELLANEOUS |
CLUTCH :
ENGINES i
TRANSMISSIONS !
REAR AXLE :
FUEL TANKS i

|

|

.

|

I

|

.

NUMERICAL[INDEX

AISHSEISHEISNS
= N[00 ][N =




MT-140 GROUP 01-FRAME AND BUMPER

FIG NO |FICHE LOC
FRAME ASSEMBLY INCLUDES SPRING BRACKETS BUT DOES NOT
INCLUDE BUMPER. FRAME ASSEMBLY MUST BE ORDERED BY
DESCRIPTION FURNISHING MODEL AND CHASSIS SERIAL NUMBER
DECK PLATE -CODE 01831- [01-006 [|A09-
FRAME ASSEMBLY
EXCEPT F1924, F1954, F2126 MODELS 01-004 ||A07
FOR F1924, F1954, F2125 MODELS 01-0056 |-OB
FRAME EXTENSION -CODE 01836- 01-002 [|A05
FRONT BUMPER
STANDARD
EXCEPT 2125, 2155, F2125 MODELS 01-007 []JA09
FOR 2126, 2155, F2125 MODELS 01-008 [JA10
CODE 01619 01-007 []A09
CODE 01636 01-002 [|A05
FRONT TOW HOOK -CODE 01570- 01-002 [|AO5
REAR TOWING EYE -CODE 01680- 01-003 [|A06
TIRE CARRIER -UNDERSLUNG- 1-001 [|A04
TOW PIN CROSSMEMBER [01-002 [JAO5

REV. NO. 4 01-INDEX PAGE 1



MT-140 GROUP 01-FRAME AND BUMPER

FIG NO

FICHE LOC

HOLD FOR FUTURE USE

REV. NO. 4 01-INDEX PAGE 2



MT140 GROUP 01- FRAME AND BUMPER

PART
NUMBER

DESCRIPTION

~

10

FIG. 01-001

TIRE CARRIER -UNDERSLUNG-

MT-19965

487 176 C1
487 176 C1
487 177 C1
140 143 H
9413979
25709 R1

484 894 C2
24 862 R1
9412 230
25710R1

161 254 R1
24 840 R1
9413979

61 564 HB
85707 R1
85706 R1

879 243 R1

414052 C1
414 053 C1
414 087 C1

25710R1
26936 H
130 624 R11

61571 HX
24 841 R1
24 861 R1
9413979
9412230

484 892 C2
24 861 R1
9412 230

s—8
BRACKET, HANGER SUPPORT
LEFT
RIGHT

BOLT, HEX-HD 3/BNC X 1-3/4 -4-
NUT, HEX. LOCK 3/8NC -4-
WASHER, FLAT 3/8 -UPPER HOLES- -2-

ANGLE, TIRE CARRIER
BOLT, HEX-HD 1/2NC X 1-3/4 -2-
NUT, HEX. LOCK 1/2NC -2-
WASHER, FLAT 1/2 -4-

STOP, RIM
BOLT, HEX-HD 3/BNC X 1 -2-
NUT, HEX. LOCK 3/8NC -4-

BOLT, RIM CLAMP
10-11/1e LONG -2-
12-1/8 LONG -2-
12-5/8 LONG -2-

HANGER, TIRE CARRIER -WILL WORK FOR
61572H-
BOLT, HEX-FLG-HD 1/2NF X 1-1/2 -4-
BOLT, HEX-FLG-HD 1/2NF X 1-3/4 -4-
NUT, HEX-FLG LOCK 1/2NF -4-

WASHER, FLAT 1/2 -2-
SPRING, RIM CLAMP BOLT -2-
NUT, RIM CLAMP BOLT WING -2-

PLATE, TIRE CARRIER, ASSY
BOLT, HEX-HD 3/8NC X 1-1/2 -2-
BOLT, HEX-HO 1/2NC X 1-3/4 -2-
NUT, HEX. LOCK 3/8NC -2-
NUT, HEX. LOCK 1/2NC -2-

PLATE, TIRE CARRIER
BOLT, HEX-HO 1/2NC X 1-3/4 -2-
WASHER, LOCK 1/2 -2-

m
'Il MT140 GROUP 01- FRAME AND BUMPER
REF| PART

NO.| NUMBER DESCRIPTION

REV. 4 PAGE NO. 3



MT140 GROUP 01- FRAME AND BUMPER

REF
NO.

PART
NUMBER

DESCRIPTION

FIG. 01-002

FRONT BUMPER, TOW HOOK, FRAME EXTENSION

473210 C1
492 825 C1
414052 C1
414054 C1
414 056 C1
414 087 C1

474 820 C1
474822 C1
414 853 C1
414 87C1

477617 C1
477 618 C1

471678 C2
414051 C1
414053 C1
414 087 C1

482 551 C2
414052 C1
475874 C1
414 087 C1

471458 C3
475872 C1
475874 C1
414 087 C1

m
'Il MT140 GROUP 01- FRAME AND BUMPER
REF| PART

NO.| NUMBER DESCRIPTION

FIG. 01-002 CONTINUED
FRONT BUMPER, TOW HOOK, FRAME EXTENSION

HOOK, TOW
LEFT
RIGHT
BOLT, HEX-FLG-HD 1/2NF X 1-1/2 -4-
BOLT, HEX-FLG-HD 1/2NF X 2 -4-
BOLT, HEX-FLG-HO 1/2NF X 2-1/2 -4-
NUT, HEX-FLG-HD 1/2NF -B-

BRACKET, BUMPER, ASSY
LEFT
RIGHT
BOLT, HEX-FLG-HD 1/2NF X 1-3/4 -4-
NUT, HEX-FLG-HD 1/2NF -10-

EXTENSION, FRAME
LEFT
RIGHT

CROSSMEMBER, HYDRAULIC PUMP MOUNTING
BOLT, HEX-FLG-HD 1/2NF X 1-1/4 -B-
BOLT, HEX-FLG-HD 1/2NF X 1-3/4 -4-
NUT, HEX-FLG-HD 1/2NF -10-

BRACKET, CROSSMEMBER MOUNTING -MAKE
LOCALLY- -2-

CROSSMEMBER, TOW PIN, ASSY
BOLT, HEX-FLG-HD 1/2NF X 1-1/4 -8-
BOLT, HEX-FLG-HD 1/2NF X 1-3/4 -8-
NUT, HEX-FLG-HD 1/2NF -8-

BUMPER, FRONT
BOLT, HEX-FLG-HD 1/2NF X 1-1/4-8-
BOLT, HEX-FLG-HD 1/2NF X 1-3/4 -4-
NUT, HEX-FLG-HD 1/2NF -12-

REV. 4 FIG. 01-002

PAGE NO. 4



m m
'Il MT140 GROUP 01- FRAME AND BUMPER 'Il MT140 GROUP 01- FRAME AND BUMPER

REF| PART REF| PART

NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 01-003
TOWING EYE

1 |479875C1  BRACE, TOWING EYE -2-

414052 C1 BOLT, HEX-FLG-HO 1/2NF X 1-1/2 -4-
414 053 C1 BOLT, HEX-FLG-HD 1/2NF X 1-3/4 -4-
414 087 C1 NUT, HEX-FLG-HD 1/2NF -4-

2 |491525C2  CROSSMEMBER. REAR
414051 C1 BOLT, FLG-HD 1/2NF X 1-1/4 -6-
414 053 C1 BOLT, FLG-HD 1/2NF X 1-3/4 -6-
414 087 C1 NUT, FLG LOCK 1/2NF -8-

3 1783V EYE, TOWING

4 | 30688 HA U-BOLT, TOWING EYE
9414 004 NUT, LOCK HEX 1-1/8NF X 12 -2-

REV. 4 PAGE NO. 5



m m
'Il MT140 GROUP 01- FRAME AND BUMPER 'Il MT140 GROUP 01- FRAME AND BUMPER

REF| PART REF| PART

NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 01-004 FIG. 01-004 CONTINUED
FRAME ASSEMBLY FRAME ASSEMBLY

1 CHANNEL, ENGINE FRONT MOUNTING RIGHT 6 |493738C4  CROSSMEMBER, FRAME -WILL WORK FOR
471631 C1 D150, 170, 190, V537, 3208 ENGINES 493528C4AR-
494 193 C2 9.0 LITER ENGINE 414052 C1 BOLT, HEX-FLG-HD 1/2 X 1-1/2 -AR-
471635 C2 V345, 392, MV404, 446 ENGINES 414 087 C1 NUT, HEX-LOCK 1/2NF -AR-
471641 C1 DT466, DT1466B ENGINES 104 131 RIVET, RD-HD 1/2 X 1-3/8 -W/O REINF-
414052 C1 BOLT. HEX-FLG-HD 1/2NF X 1-1/2 -10- -AR-
414 053 C1 BOLT, HEX-FLG-HD 1/2NF X 1-3/4 -10- 12017 R1 RIVET, RD-HD 1/2 X 1-5/8 -W/REINF-AR-
414 087 C1 NUT. HEX-LOCK 1/2NF -10-
7 CHANNEL, ENGINE MOUNTING LEFT
2 SIDEMEMBER -ORDER BY DESCRIPTION- 471630 C1 D150, 170, 190, V537, 3208 ENGINES
494 192 C2 9.0 LITER ENGINE
3 GUSSET, CROSSMEMBER -2- 471634 C2 V345, 392, MV404, 446 ENGINES
EXCEPT 2125, 2155 MODELS 471 640 C1 DT466, DDT146B ENGINES
468 836 C1 LEFT 414052C1  BOLT, HEX-FLG-HD 1/2NF X 1-1/2 -8-
468 837 C1 RIGHT 414053C1  BOLT, HEX-FLG-HD 1/2NF X 1-3/4 -8-
473 322 C2 FOR 2125, 2155 MODELS 414087 C1  NUT, HEX-LOCK 1/2NF -8-
104 131 RIVET, RD-HD 1/2 X 1-3/8 -12-
8 |492077C2  CROSSMEMBER ENGINE FRONT -WILL WORK
4 CROSSMEMBER, CAB REAR FOR 473915C1-
EXC FBC CODE 16010 414052 C1 BOLT, HEX-FLG-HD 1/2NF X 1-1/2 -8-
EXC 2125, 2155 MODELS 414 087 C1 NUT, HEX. LOCK 1/2NF -8-
484 261 C2 WI/O DT466 ENGINE CROSSMEMBER, ENGINE REAR
484571 C1 W/DT466 ENGINE UPPER FRAME TIE
473 323 C2 FOR 2125, 2155 MODELS 580 189 C1 W/9.0L ENGINE AND 13312, 13672,
484 261 C2 FOR FBC CODE 16010 13674 TRANSMISSIONS
414052 C1  BOLT, HEX-FLG-HD 1/2NF X 1-1/2 -W/O 580 191 C1 W/9.0L ENGINE AND 13326, 13464
REINF-12- TRANSMISSIONS, W/DT466 ENGINE AND
414053C1  BOLT, HEX-FLG-HD 1/2NF X 1-3/4 -W/ 13464 TRANSMISSION
REINF-12- 579 107 C1 W/DT466 ENGINE AND 13312, 13672,
414087 C1  NUT, HEX-LOCK 1/2NF -12- 13674 TRANSMISSIONS
473323C2  CROSSMEMBER,CAB REAR REAR -TRAVELCREW LOWER FRAME TIE
ONLY- 505 245 C3 W/9.0L ENGINE
501759 C1  BRACKET, CENTER BRG -EXC V345, 392 ENG- 505 647 C4 W/DT466 ENGINE
-TRAVELCREW ONLY- 414051 C1  BOLT, HEX-FLG-HD 1/2NF X 1-1/4 -4-
414051 C1  BOLT. HEX-FLG-HD 1/2NF X 1-1/4 -2- 414087 C1  NUT, HEX-FLG. LOCK 1/2NF -4-

414087 C1  NUT, HEX-FLG LOCK 1/2NF -2-

5 |571427C2  CROSSMEMBER REAR SPRING -WILL WORK FOR
473369C2, 491525C34-

414052 C1 BOLT, HEX-FLG-HD 1/2NF X 1-1/2 -24-
414078 C1 BOLT, HEX-FLG-HD 5/8NF X 2 -24-
414 089 C1 NUT, HEX-FLG. LOCK 5/8NF -24-

12 014 R1 RIVET, RD-HD 1/2 X 1-1/4 -8-

REV. 4 PAGE NO. 6



MT140 GROUP 01- FRAME AND BUMPER

REF| PART
NO.| NUMBER DESCRIPTION
FIG. 01-005
FRAME ASSEMBLY
1 CHANNEL, ENGINE FRONT MOUNTING RIGHT
471631 C1 D190, V537, 3208 ENGINES
471635 C2 MV404, 446 ENGINES
471641 C1 DT466, DT1466B ENGINES
414052 C1  BOLT, HEX-FLG-HD 1/2NF X 1-1/2 -10-
414053 C1  BOLT, HEX-FLG-HD 1/2NF X 1-3/4 -10-
414087 C1  NUT, HEX-LOCK 1/2NF -10-
2 |492077C2  CROSSMEMBER, ENGINE FRONT -WILL WORK
FOR 473915C1-
414052C1  BOLT, HEX-FLG-HD 1/2NF X 1-1/2 -8-
414087 C1  NUT, HEX-LOCK 1/2NF -8-
3 GUSSET, CROSSMEMBER -2-
EXCEPT F2125 MODEL
468 836 C1 LEFT
468 837 C1 RIGHT
473 322 C2 FOR F2125 MODEL
104 131 RIVET, RD-HD 1/2 X 1-3/8 -12-
4 |473323C2  CROSSMEMBER, CAB REAR
414052 C1 BOLT, HEX-FLG-HD 1/2NF X 1-1/2 -8-
414 087 C1 NUT, HEX-LOCK 1/2NF -8-
5 SIDEMEMBER -ORDER BY DESCRIPTION-
6 |493528C3  CROSSMEMBER, INTERMEDIATE REAR -AR-
414052 C1 BOLT, HEX-FLG-HD 1/2 X 1-1/2 -AR-
414 087 C1 NUT, HEX-LOCK 1/2NF -AR-
104 131 RIVET, RD-HD 1/2 X 1-3/8 -6-
7 |416744C3  CROSSMEMBER, TORQUE ROD -2-
104 131 RIVET, RD-HD 1/2 X 1-3/8 -28-

REV. 4 FIG. 01-005 PAGE NO. 7

m
'Il MT140 GROUP 01- FRAME AND BUMPER
REF| PART

NO.| NUMBER DESCRIPTION

10

11

12

FIG. 01-005 CONTINUED
FRAME ASSEMBLY

468 900 C1
468 901 C1
414076 C1
414077 C1
414 089 C1

491525 C3

493528 C3
491525 C3

12 014 R1

468 904 C2
468 905 C2

468 902 C1
468 903 C1
414077 C1
414 089 C1

471630 C1
471634 C2
471 640 C1
414052 C1
414 087 C1

r-1me

GUSSET, UPPER

LEFT

RIGHT
BOLT, HEX-FLG-HD 5/8NF X 1-1/2 -14-
BOLT, HEX-FLG-HD 5/8NF X 1-3/4 -14-
NUT, HEX-LOCK 5/8NF -14-

CROSSMEMBER, REAR
EXC F1924, F1954 MODELS -WILL WORK
FOR 473369C1, 571427C2-
FOR F1924, F1954 MODELS
W/O CODE 01580
WI/CODE 01580 -WILL WORK FOR
473369C1, 571427C2-
RIVET, RD-HD 1/2 X 1-1/4 -4-

GUSSET, LOWER
EXCEPT SUSPENSION CODES 14531.9201,
14532.9202, .9203
LEFT
RIGHT
FOR SUSPENSION CODES 14531.9201,
14532.9202, .9203
LEFT
RIGHT
BOLT, HEX-FLG-HD 5/8NF X 1-3/4 -16-
NUT, HEX-LOCK 5/8NF -16-

SIDEMEMBER -ORDER BY DESCRIPTION-

CHANNEL, ENGINE FRONT MOUNTING LEFT
D190, V537, 3208 ENGINES
MV404, 446 ENGINES
DT466, DT1466B ENGINES

BOLT, HEX-FLG-HD 1/2NF X 1-1/2 -B-

NUT, HEX-LOCK 1/2NF -8-



m m
'Il MT140 GROUP 01- FRAME AND BUMPER 'Il MT140 GROUP 01- FRAME AND BUMPER

REF| PART REF| PART

NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 01-006 FIG. 01-007
DECK PLATE FRONT BUMPER

-
2 %
MTI-19570

MT-22145

1 | 472493C3  PLATE, DECK -ALUMINUM-

140483 H BOLT, HEX-HD 3/8NC X 1-1/4 -4-
9413979 NUT, HEX. LOCK 3/8NC -4- 1 BUMPER, FRONT
25709 RI WASHER, FLAT 3/8 -HARDENED- -4- 489 008 C1 STANDARD AND CODE 01619
498 413 C1 CODE 01665
2 PLATE, DECK MOUNTING -MAKE LOCALLY- -4- 22 TA1R1 BOLT, HEX-HD 1/2NC X 1-1/4 -WITH

498413C1 BUMPER- -4-
25137R1 BOLT, HEX-HDO 1/2NC X 1-1/4 -4-
489401 C1  WASHER, FLAT 1/2 -4-
24 664 R1 WASHER, FLAT -WITH 498413C1 BUMPER--4-

2 BRACKET, BUMPER MOUNTING
483 893 C1 LEFT
483 895 C1 RIGHT

414052 C1 BOLT, HEX-FLG-HD 1/2 X 1-1/2 -4-
414 087 C1 NUT, HEX-LOCK 1/2NF -4-

3 NOT USED
4 HOOK, TOW -SEE FIGURE 01-002-

REV. 4 FIG. 01-006 PAGE NO. 8



MT140 GROUP 01- FRAME AND BUMPER

DESCRIPTION

] ]
i MT140 GROUP 01- FRAME AND BUMPER i
REF| PART REF| PART
NO.| NUMBER DESCRIPTION NO.| NUMBER
FIG. 01-008
FRONT BUMPER

BUMPER, FRONT

475 146 C1
498 412 C1
22741 R1

25137R1
9412 230
489 401 C1
24664 R1
483882 C1

NOT USED

HOOK, TOW -SEE FIGURE 01-002-

STANDARD

CODE 01685

BOLT, HEX-HD 1/2NC X 1-1/4 -WITH
498412C1 BUMPER- -6-

BOLT, HEX-HO 1/2NC X 1-1/4 -6-

NUT, HEX. LOCK 1/2NC -2-

WASHER, FLAT 1/2 -60-

WASHER, FLAT -WITH 498412C1 BUMPER--6-

BRACKET, BUMPER MOUNTING -2-

REV. 4 PAGE NO. 9



MT140 GROUP 01- FRAME AND BUMPER

REF
NO.

PART
NUMBER

DESCRIPTION

]
'Il MT140 GROUP 01- FRAME AND BUMPER
REF  PART
NO.| NUMBER DESCRIPTION
REV. 4 PAGE NO. 10



MT-140 GROUP 02-FRONT AXLE

FIG NO [FICHE LOC

VENDOR IDENTIFICATION-SEE PAGE 3

IF AXLE ASSEMBLY IS REQUIRED, ORDER COMPONENTS-

DIFFERENTIAL ASSEMBLY, AXLE HOUSING -OR I-BEAU-, ETC.

IF A COMPLETE AXLE INCLUDING BRAKES IS NEEDED, IT CAN
BE ORDERED BY DESCRIPTION -SHOWING TRUCK MODEL AND
CHASSIS SERIAL NUMBER- FROM THE REGIONAL OFFICE. THE
REGIONAL OFFICE WILL THEN ORDER FROM THE FORT WAYNE
PARTS DISTRIBUTION CENTER. THIS APPLIES ONLY TO ASSEM-
BLIES CURRENTLY USED IN PRODUCTION.

CODE 02064 -NAPCO 9000 LB. DRIVING-

AXLE ASSEMBLY, TIE ROD 02-001 [|BO4

FRONT WHEEL LOCKING HUB -CODE 02915- 02-002 ||B06
CODE 02071 -IH 5000 LB.-

AXLE ASSEMBLY 02-003 [|B0O7

TIE ROD 2-004 [IB08
CODE 02073 -IH 6000 LB.-

AXLE ASSEMBLY 02-003 [|BO7

TIE ROD 02-004 ||BO8
CODE 02078 -NAPCO 9000 LB. DRIVING-

AXLE ASSEMBLY, TIE ROD 02-001 [|B04

FRONT , WHEEL LOCKING HUB -CODE 02915- 2-002 ||B06
CODE 02081 -NAPCO 7500 LB. DRIVING-

AXLE ASSEMBLY, TIE ROD 02-001 [|B04

FRONT WHEEL LOCKING HUB -CODE 02915- 02-002 ||B06
CODE 02101 -IH 7500 LB.-

AXLE ASSEMBLY 02-005 [IB09

TIE ROD 02-006 [B10
CODE 02109 -IH 9000 LB. WIDE TREAD-

AXLE ASSEMBLY

SINGLE POINT PINCH MECHANISM DRAW KEY 02-007 |B11
DOUBLE WEDGE DRAW KEY 02-013 |[B17
TIE ROD 02-008 |B12

REV. NO. 4 02-INDEX PAGE 1




MT-140 GROUP 02-FRONT AXLE

FIG NO | FICHE LOC
CODE 02118 -IH 9000 LB. WIDE TREAD-
AXLE ASSEMBLY
SINGLE POINT PINCH MECHANISM DRAW KEY 02-009 [B13
DOUBLE WEDGE DRAW KEY [02-014 [B18
TIE ROD 02-012 [B16
CODE 02127 -IH 10800 LB. WIDE TREAD-
AXLE ASSEMBLY
SINGLE POINT PINCH MECHANISM DRAW KEY 02-009 [B13
DOUBLE WEDGE DRAW KEY [02-014 [B18
TIE ROD 02-012 [B16
CODE 02139 -IH 12000 LB. WIDE TREAD-
AXLE ASSEMBLY
SINGLE POINT PINCH MECHANISM DRAW KEY [02-009 [B13
DOUBLE WEDGE DRAW KEY 02-014 [B18
TIE ROD 02-012 [B16
CODE 02309 -IH 9000 LB. WIDE TREAD-
AXLE ASSEMBLY
SINGLE POINT PINCH MECHANISM DRAW KEY [02-010 [B14
DOUBLE WEDGE DRAW KEY 02-015 |B19
TIE ROD [02-008 [B12
CODE 02329 -IH 10500 LB. WIDE TREAD-
AXLE ASSEMBLY
SINGLE POINT PINCH MECHANISM DRAW KEY 02-011 [|815
DOUBLE WEDGE DRAW KEY 02-010 [|B20
TIE ROD [02-012 [B16
CODE 02339 -IH 12000 LB. WIDE TREAD-
AXLE ASSEMBLY
SINGLE POINT PINCH MECHANISM DRAW KEY 02-011 [|B15
DOUBLE WEDGE DRAW KEY 02-016 [|B20
TIE ROD 02-012 [B16
CODE 02342 -IH 14000 LB. W/DISC WHEELS-
AXLE ASSEMBLY - DOUBLE WEDGE DRAW KEY 02-018 | B20
TIE ROD 02-012 [B16

REV. NO. 4 02-INDEX

PAGE 2



MT-140 GROUP 02-FRONT AXLE

FIG NO

FICHE LOC

FRONT AXLE MODEL, CODE AND IDENTIFICATION

FAG4 02064  NAPCO 9000 LB. DRIVING
FA71 02071 IH 5000 LB.

FA73 02073  IH 8000 LB.

FA78 02078 NAPCO 900" LB. DRIVING
FA81 02081  NAPCO 7600 LB. DRIVING
FA101 02101 IH 7500 LB.

FA109 02109 IH 9000 LB. WIDE TREAD
FAI18 02118 IH 9000 LB. WIDE TREAD
FA127 02127 IH 10800 LB. WIDE TREAD
FA139 02139 IH 12000 LB. WIDE TREAD
FA309 02309 IH 9000 LB. WIDE TREAD
FA329 02329 IH 10800 LB. WIDE TREAD
FA339 02339 IH 12000 LB. WIDE TREAD
FA342 02342 IH 14000 LB.

REV. NO. 4 02-INDEX PAGE 3



MT140 GROUP 02- FRONT AXLE

REF
NO.

PART
NUMBER

DESCRIPTION

w N

FIG. 02-001

FRONT AXLE ASM - CODES 02064, 02078, 02081-

436 844 C92
436 845 C92
436 846 C92
436 847 C92

584 216 C91
584 217 C91
584 218 C91
584 219 C91
25293R1
9412 230

ST 963
ST2007 A
69 017 R1

83 420 R91
25752R1
120 380

]
'Il MT140 GROUP 02- FRONT AXLE
REF| PART
NO.| NUMBER DESCRIPTION

FIG. 02-001 CONTINUED
FRONT AXLE ASM - CODES 02064, 02078, 02081 -

DIFFERENTIAL, ASSY
SQUARE CUT SPLINE AXLE SHAFT
529 TO 1 RATIO
6.17 TO 1 RATIO
6.67 TO 1 RATIO
7.17 TO 1 RATIO
INVOLUTE SPLINE AXLE SHAFT
5.38 TO 1 RATIO
6.17 TO 1 RATIO
6.67 TO 1 RATIO
7.17 TO 1 RATIO
$BOLT, DIFF CASE -8-
$NUT, HEX. LOCK 1/2NC -8-

&CUP, DIFFERENTIAL CASE BEARING -2-
&BEARING, DIFFERENTIAL CASE CONE -2-
RIVET, DIFF CASE TO RING GEAR -4-

SCOOP, DIFFERENTIAL CASE OIL
BOLT, HEX-HD 1/4NC X 1/2
WASHER, LOCK 1/4 REGULAR

$CASE, DIFFERENTIAL -FLANGED HALF-

10
11
12
13

14

15

16

69 021 R93
578 793 C91
69 022 R93
69 014 R93
69 015 R93

86 233 H

88015H

491210 CO1
25796 R1
181 400

181 406

181 408

103 322

503 096 C1I

504 868 C1

473071 C1
9411648

GEAR SET, RING AND PINION
5.29 TO 1 RATIO -37-7 TEETH-
5.38 TO 1 RATIO -43-8 TEETH-
6.17 TO 1 RATIO -37-6 TEETH-
6.87 TO 1 RATIO -40-6 TEETH-
7.17 TO 1 RATIO -43-6 TEETH-

#WASHER, DIFF SIDE GEAR THRUST -2-
#GEAR. DIFFERENTIAL SIDE -2-
#SPIDER, DIFFERENTIAL

#GEAR, DIFFERENTIAL PINION -4-
#WASHER, DIFF PINION GEAR THRUST -4-
$CASE, DIFFERENTIAL -PLAIN HALF-

COVER, AXLE HOUSING
BOLT, HEX-HD 7/16NC X 1 -10-
BOLT, HEX-HD 7/I6NC X 1-1/2 -6-
BOLT, HEX-HD 7/1BNF X 2 -2-
BOLT, HEX-HD 7/16NF X 2-1/2 -2-
WASHER, LOCK 7/16 REGULAR -18-

ARM, STEERING ASSY
LEFT
RIGHT

STUD. STRG ARM TO KNUCKLE 1/2 X 3 -2-
NUT, HEX. LOCK 1/2NF -2-

REV. 4 FIG. 02-001 PAGE NO. 4



]
'Il MT140 GROUP 02- FRONT AXLE

]
'Il MT140 GROUP 02- FRONT AXLE
REF| PART
NO.| NUMBER DESCRIPTION
FIG. 02-001 CONTINUED
FRONT AXLE ASM - CODES 02064, 02078, 02081 -
17 1503084 C1  PIN, TRUNNION
18 | 973390R2  STUD, TRUNNION TO KNUCKLE -14-
9411648 NUT, HEX. LOCK 1/2NF -14-
19 | 871245R1  CUP, FRONT AXLE BEARING -4-
20 | 473084 C1  SEAL, OIL AXLE SHAFT -2-
21 | 50057 K PLUG, MAGNETIC DRAIN 1/2NC
22 |503100C91 SOCKET, ASSY -2-
26 577 R1 NUT, HEX-HD 1-1/8NC -2-
103 387 PIN, COTTER 1/8 X 1-1/2 -2-
23 |549918C2  GASKET, ELIMINATOR -24CC TUBE-
24 |574877C1  ROD, TIE
574 878 C1 ENG, TIEROD
574 879 C1 NUT, TIE ROD END
109 454 FITTING, LUBRICATION
25 | 69 018 R1 BOLT, BEARING CAP -4-
26 | 116 163 H LOCK, DIFF BEARING ADJUSTER -2-
103 407 PIN, COTTER 3/16 X 1 -2-
27 | 54528 HA ADJUSTER, DIFFERENTIAL BEARING -2-
28 [69016 R93  CARRIER, W/CAPS DIFFERENTIAL
29 | 69023R92  &BEARING, PINION REAR
30 | 306276 C91  &BEARING, PINION FRONT CONE -2-
31 |917217R1  &BEARING. PINION FRONT CUP -2-
32 SPACER, PINION BEARING -AR-
49 415 HA .525 THICK
49 416 HA .528 THICK
49 417 HA 531 THICK
49 418 HA .534 THICK
33 SHIM, PINION BEARING CAGE
683 264 R1 .005 THICK
52 748 HA .010 THICK
52 749 HA .030 THICK
34 SHIM, PINION BEARING CAGE
52 773 HA .003 THICK -UPPER HALF-
52 774H .003 THICK -LOWER HALF-
35 | 454711 C91  CAGE, PINION BEARING
584 255 C1 BOLT, HEX-HD 9/16NC X 1-1/2, W/PATCH
6-
138 498 WASHER, LOCK 9/16 REGULAR -6-
36 | 454755C1  &SEAL, OIL PINION
54 557H WASHER, COMPANION FLANGE NUT
117804 H NUT, COMPANION FLANGE NUT
103 388 PIN, COTTER 1/8 X 1-3/4
37 PLATE, BACKING -SEE GROUP 4-
498097 C1  GROMMET, BACKING PLATE
38 |491212C1  DEFLECTOR, OIL -2-
39 | 472987C1  WASHER, RETAINER -2-
40 | 586045C1  PLUG, FILLER -2-
41 | 504869 C1  FLANGE, DRIVING ASSY -2-
464 305 C1 BOLT, HEX-SOC-HD 7/16NF X 1 -2-
42 | 473072C1  STUD, DRIVE FLANGE 7/16 -16-
19632 R1 NUT, HFY *CK 7/16NF -16-
43 | 503086 C91  SPINDLE, W BSSHING -2-
44 |1503077C1  STUD, SPINDLE TO KNUCKLE -24-
19632 RI NUT, LOCK SPINDLE STUD 7/16NF -24-
45 | 504870 C1  BUSHING, SPINDLE -2-
46 | 473001 C1  SHIM, .005 THICK -AR-
47 CAP, KING PIN
503087 C1  LOWER LEFT AND LOWER RIGHT
UPPER RIGHT
503 095 C91 AIR BRAKES
503 087 C1 HYDRAULIC BRAKES

REF
NO.

PART
NUMBER DESCRIPTION

43

49

50

51

52
53
54
55
56
57
58

59

60

FIG. 02-001 CONTINUED
FRONT AXLE ASM - CODES 02064, 02078, 02081 -

FRONT AXLE ASM-CODES 02064.02078,02081-

KNUCKLE, STEERING
503 089 C1 LEFT
503090C1  RIGHT
25653 R1 BOLT, HEX-HD 5/16NC X 1/2 -24-
473080C1  DOWEL, TAPER -4-

473016 C1 ~ GASKET, RETAINER TO KNUCKLE -2-

503092 C91  SHAFT, W/JOINT, AXLE OUTER -2-
473014C1  RING. SNAP -2-

SHAFT, INNER AXLE
SQUARE CUT SPLINE
503 093 C91 LEFT
503 094 C91 RIGHT

INVOLUTE SPLINE
587 413 C91 LEFT
587 414 C91 RIGHT

503083C1  SEAL, DUST -2-

503082C1  SEAL, FRONT AXLE OIL -2-

503079C1  SPRING, OIL SEAL -2-

503081 C1  RETAINER, STEERING KNUCKLE -2-

503080 C1  RETAINER, HALF RING -4-

503091 C1  RETAINER, SPLIT RING -2-

69 177 RI &GASKET, DIFF CARRIER TO HOUSING -WILL
WORK FOR 473021C1-

503088 C2  HOUSING, AXLE
968936 R91  BREATHER, ASSY
25961 DA FITTING, LUBRICATION 1/8 STRAIGHT -2-
143993 PLUG, GREASE 3/8 SLOTTED
503098 C91  BEARING, FRONT AXLE CONE -4-

*SCREW, STEERING KNUCKLE STOP -2-
102 909 7/16NC X 1-1/2 SQ-HD SET
578 206 C1 1/2NC X 2-1/2 SO-HD SET

*NUT, FRONT AXLE STOP SCREW -2-
271501 7/16NC
95572 HA 1/2NC

#GEAR SET, DIFF SIDE AND PINION
493192 C91 SQUARE CUT SPLINES
585 702 C91 INVOLUTE SPLINES
493 202 C91 $CASE, DIFF W/BOLTS
504 266 C91 &KIT, DIFF BEARING AND SEAL

*PARTS NOT ILLUSTRATED

REV. 4 FIG. 02-001 PAGE NO. 5



] ]
'Il MT140 GROUP 02- FRONT AXLE 'Il MT140 GROUP 02- FRONT AXLE

REF| PART REF| PART

NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 02-002 FIG. 02-002 CONTINUED
FRONT WHEEL LOCKING HUB FRONT WHEEL LOCKING HUB

r—
»
~N

Mr-19217

501 157 C91 HUB, LOCKING, ASSY

1 |506592C91l BODY, ASSY
2 [506591C91 CLUTCH. ASSY

506 593 C91 KIT, HUB, ASSY

REV. NO. 4 FIG. 02-002 PAGE NO. 6



m m

'Il MT140 GROUP 02- FRONT AXLE 'Il MT140 GROUP 02- FRONT AXLE

REF| PART REF| PART

NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 02-003 FIG. 02-003 CONTINUED

FRONT AXLE ASSY - CODES 02071, 02073-

FRONT AXLE ASSY - CODES 02071, 02073

St
MT.18924 -
473695 C91  %KIT, KING PIN OVERHAUL
1 KNUCKLE, W/BUSHING, STEERING
441 229 C911 LEFT
441 232 C191 RIGHT
109 460 LUBRICATOR, 1/8 65 DEGREE -4-
2 |442117C1 9%BUSHING, STEERING KNUCKLE -2-
3 |441245C1 CAP, STEERING KNUCKLE -4-
25228 R1 BOLT, HEX-HD 5/16NC X 7/8 -8-
138 485 WASHER, LOCK 5/16 EXTERNAL -8-
4 | 370944 R1 &O-RING, STEERING KNUCKLE CAP -4-
5 ]1141037H NUT, STEERING ARM -3-
6 |103411 PIN, COTTER 3/16 X 2 -3-
7 22 246 R1 KEY, WOODRUFF, STEERING ARM -3-
8 | 25526 R1 NUT, HEX. STEERING STOP
9 SCREW, STEERING KNUCKLE STOP -2-
110451 1/2NC X 1-1/4 SQ-HD SET
575960 C1 1/2NC X 1-3/8 SO-HD SET
10 | 441247 C1 ARM, LOWER LEFT STEERING
441 248 C1 ARM, LOWER RIGHT STEERING
11 ARM, UPPER STEERING
465 812 C3 MANUAL STRG
495998 C1 POWER STRG
12 NOT USED
13 | 441246 C1 %KEY, DRAW -2-
25522 R1 NUT, HEX. 3/8NC -2-
120 382 WASHER, HARD 3/8 -2-
14 % PIN, STEERING KNUCKLE KING -ORDER
473695C91 KIT-
15 | 441242 C1 %BEARING, STEERING KNUCKLE THRUSL1 -2-
16 [441295C91  %SEAL, KING PIN LOWER -2.
17 | 465813 C1 |I-BEAM, FRONT AXLE
18 %SHIM, STEERING KNUCKLE
441 243 C1 -.005 THICK
441 244 C1 -.010 THICK
19 | 441261 C91 %SEAL, KING PIN UPPER -2-
RIGHT HAND DRIVE -FA-73-
11 [ 495243 C1 ARM, MANUAL STEERING -UPPER-
REV. 4 FIG. 02-003 PAGE NO. 7



MT140 GROUP 02- FRONT AXLE

DESCRIPTION

] ]

1] MT140 GROUP 02- FRONT AXLE i
REF  PART REF|  PART
NO.| NUMBER DESCRIPTION NO.| NUMBER

FIG. 02-004

FRONT AXLE TIE ROD

[
4
é
MT-14870

1 [194691R1  NUT, HEX. SLOTTED 3/4NF -2-

103 386 PIN, COTTER 1/8 X 1-1/4 -2-
2 |450064C1  SEAL, DUST -2-
3 |450062C91 END, TIE ROD LEFT, ASSY

450063 C91  END, TIE ROD RIGHT, ASSY
4 |225265R1  CLAMP, TIE ROD -2-
5 |450065C1  ROD, TIE
6 |80290R1 BOLT, HEX-HD I/2NF X 2-1/4 -2-

19 830 R1 NUT, HEX. LOCK 1/2NF -2-

REV. 4 FIG. 02-004 PAGE NO. 8



m m

'Il MT140 GROUP 02- FRONT AXLE 'Il MT140 GROUP 02- FRONT AXLE

REF| PART REF| PART

NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 02-005 FIG. 02-005 CONTINUED

FRONT AXLE ASSEMBLY - CODES 02101-

FRONT AXLE ASSEMBLY - CODE 02101-

MT-18924
*PARTS NOT ILLUSTRATED

1 |441237C91 KNUCKLE, W/BUSHING, LEFT 473696 C91  &KIT, KING PIN OVERHAUL

441240 C91  KNUCKLE, W/BUSHING, RIGHT

109 460 LUBRICATOR, 85 DEGREE 1/8 -4-
2 |442117C1 %BUSHING, STEERING KNUCKLE -4-
3 |441245C1 CAP, STEERING KNUCKLE -4-

26 228 R1 BOLT, HEX-HD 5/18NC X 7/8 -8-

138 485 WASHER, LOCK 5/16 EXTERNAL -8-
4 |370944R1 SO-RING, STEERING KNUCKLE CAP -4-
6 |[141037H NUT, HEX. 1-1/BNF -3-
8 103411 PIN, COTTER 3/16 X 2 -3-
7 [22246R1 KEY, STEERING ARM -3-
8 |25526R1 NUT, HEX. JAN 1/2NC -2-
9 SCREW, STEERING KNUCKLE STOP -2-

110451 1/2NC X 1-1/4 SQ-HO SET

578 895 C1 1/2NC X 1-1/2 SO-HD SET

380 286 R1 1/2NC X 1-1/2 12-POINT SET

24 862 R1 /2NC X 1-1/2 HEX-HD SET
10 [ 441247C1  ARM, LOWER LEFT STEERING

441248C1  ARM, LOWER RIGHT STEERING
11 ARM, UPPER STEERING

465812 C3 MANUAL STRG

495998 C1 POWER STRG
12 NOT USED
13 | 441246 C1 %KEY, KING PIN DRAW -2-

25522 R1 NUT, HEX. 3/8NC -2-

120 382 WASHER, LOCK 3/8 REGULAR -2-
14 %PIN, STEERING KNUCKLE KING -ORDER

473695C91 KIT-
15 | 441242C1 %BEARING, STEERING KNUCKLE THRUST -2-
16 | 441296 C91  %SEAL, KING PIN LOWER -2-
17 | 465814 C1 I-BEAN, FRONT AXLE
18 | 441243C1 %SHIM, STEERING KNUCKLE -.005 THICK-
19 | 441261 C91  %SEAL, KING PIN -UPPER-
RIGHT HAND DRIVE

11 [495243C1  ARM, UPPER STEERING

74 759 R1 *BALL, STEERING ARM

427 640 NUT, HEX. 3/4NC

PIN, COTTER 1/8 X 1-1/2
REV. 4 FIG. 02-005 PAGE NO. 9



] ]
'Il MT140 GROUP 02- FRONT AXLE 'Il MT140 GROUP 02- FRONT AXLE

REF| PART REF| PART

NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 02-006
FRONT AXLE TIE ROD

S
4
é
MT-14870
1 |194 091R1  NUT, HEX. SLOTTED 3/4NF -2-
103 386 PIN, COTTER 1/8 X 1-1/4 -2-

2 |450064C1  SEAL,DUST -2-

3 |450082C0O1 END, TIE ROD LEFT, ASSY
460 063 CO1 END, TIE ROD RIGHT, ASSY

4 |225265R1  CLAMP. TIEROD -2-
5 |450068C1 ROD, TIE

a |80290RI BOLT, HEX-HD 1/2NF X 2-1/4 -2-
19830 R1 NUT, HEX. LOCK 1/2NF -2-

REV. 4 FIG. 02-006 PAGE NO. 10



MT140 GROUP 02- FRONT AXLE

REF
NO.

PART
NUMBER

DESCRIPTION

w N

© oo ~NOo O

10

11
12
13

14
15

16
17

19

11

FIG. 02-007

FRONT AXLE ASSEMBLY - CODE 02109-

457 621 C92
457 627 C92
109 460

283 405 C2
413 366 C2
25228 R1
138 486
22458 R1
141037 H
103 411

22 246 R1
25526 R1

575963 C1
113038
575981 C1
72691 RI
386535 C1
386 536 C1
471780 C1

487529 C1
414 087 C1

68 801 R91
441 144 C91
490 643 C1

239156 R1
239157 R1
239158 R1
441 174 C91

473520 C1
-493 092 C91

MT-18924

KNUCKLE, W/BUSHING, LEFT STEERING
KNUCKLE, W/BUSHING, RIGHT STEERING
LUBRICATOR, 1/8 65 DEGREE -4-
BUSHING, STEERING KNUCKLE -4-
CAP, STEERING KNUCKLE -4-
BOLT, HEX-HO 6/ISNC X 3/4 -12-
WASHER, LOCK 5/16 EXTERNAL -12-
$O-RING, STEERING KNUCKLE CAP -4-
NUT. STEERING ARM -3-
PIN, COTTER 3/16 X 2 -3-
KEY, STEERING ARM -3-
NUT, HEX. 1/2NC -2-
SCREW, STEERING KNUCKLE STOP -2-
1/2NC X 1-55/64 HEX-HD SET
1/2NC X 2-1/2 SQ-HD SET
1/2NC X 2-5/8 SO-HD SET
SPACER, STEERING KNUCKLE STOP SCREW -2-
ARM, LOWER LEFT STEERING
ARM, LOWER RIGHT STEERING
ARM, UPPER STEERING
NOT USED
$KEY, KING PIN DRAW -2-
$NUT, DRAW KEY -2-
$PIN, STEERING KNUCKLE KING -2-
*8EARING, STEERING KNUCKLE THRUST -2-
*SEAL, KING PIN LOWER -2-
I-BEAM, FRONT AXLE -ORDER 1-586122C1
I-BEAM AND 1-4085647C93 KING PIN KIT-
& *SHIM, STEERING KNUCKLE
.005 THICK
.010 THICK
.020 THICK
$SEAL, KING PIN UPPER -2-

RIGHT HAND DRIVE
ARM, UPPER STEERING
$KIT, KING PIN OVERHAUL

]
'Il MT140 GROUP 02- FRONT AXLE
REF| PART
NO.| NUMBER DESCRIPTION

FIG. 02-007 CONTINUED
FRONT AXLE ASSEMBLY - CODE 02109-

REV. 4 FIG. 02-007

PAGE NO. 11



m m
'Il MT140 GROUP 02- FRONT AXLE 'Il MT140 GROUP 02- FRONT AXLE
REF| PART REF| PART
NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 02-008
FRONT AXLE TIE ROD
1 | 427646 NUT, HEX. SLOTTED 7/8NF -2-
103 388 PIN, COTTER 1/8 X 1-3/4 -2-
2 |447093C1  COVER, DUST -2-
3 |507835C91 END, TIE ROD LEFT, ASSY
507836 C91  END, TIE ROD RIGHT, ASSY
4 | 207 147C91  CLAMP, TIE ROD -2-
5 |447092C1 ROD, TIE
6 |271751 BOLT, HEX-HD 5/SNF X 2-3/4 -2-
9413970 NUT, HEX. LOCK 5/8NF -2-

REV. 4 FIG. 02-008 PAGE NO. 12



] ]
'Il MT140 GROUP 02- FRONT AXLE 'Il MT140 GROUP 02- FRONT AXLE
REF|  PART REF|  PART
NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 02-009 FIG. 02 - 009 CONTINUED
FRONT AXLE ASM - CODES 02118, 02127, 02139. FRONT AXLE ASM - CODES 02118, 02127, 02139 -
Y
MT.18924 S—
1 KNUCKLE, W/BUSHINGS, STEERING
465 569 C92 LEFT 493094 C92  $KIT, KING PIN OVERHAUL
485571 C92 RIGHT
109 460 LUBRICATOR, 1/8 65 DEGREE -4-
2 |283405C2 $BUSHING, STEERING KNUCKLE -4-
3 |413365C2 CAP, STEERING KNUCKLE -4-
25228 R1 BOLT, HEX-HD 5/16NC X 3/4 -12-
138 485 WASHER, LOCK 5/16 EXTERNAL -12-
4 |22272R1 *O-RING, STEERING KNUCKLE CAP -4-
5 |141037H NUT, STEERING ARM -2-
e |103411 PIN, COTTER 3/16 X 2 -3-
7 [22246R1 KEY, STEERING ARM -3-
8 | 25526 R1 NUT, HEX. SLOTTED STOP -2-
9 SCREW, STEERING KNUCKLE STOP -2-
28 315R1 1/2NC X 1-1/2 HEX-HD SET
575961 C1 1/2NC X 2-5/8 SO-HD SET
578 207 C1 1/2NC X 2-3/4 SO-HD SET
474164 C1 1/2NC X 3 HEAD-LESS SET
72 691 R1 SPACER, STEERING KNUCKLE STOP SCREW -2-
299 857 R1 SPACER, STOP SCREW -2.668 LONG-2-
20 869 R1 WASHER, FLAT 1/2 -2-
10 | 386535 C1 ARM, LOWER LEFT STEERING
386536 C1 ARM, LOWER RIGHT STEERING
11 [ 471780 C1 ARM, UPPER STEERING
12 | NOT USED
13 | 487529 C1 $KEY, KING PIN DRAW -2-
414 087 C1 $NUT, DRAW KEY -2-
14 $PIN, STEERING KNUCKLE KING -2-
15 [ 141067 H $BEARING, STEERING KNUCKLE THRUST -2-
16 | 580325 C1 $SEAL, KING PIN LOWER -2-
17 I-BEAM, FRONT AXLE
481938 C3 EXC 3208 ENGINE -ORDER 1-584206C1
I-BEAM AND 1-399942C93 KING PIN KIT-
464 389 C2 FOR 3208 ENGINE -ORDER 1-584274C1
I-BEAM AND 1-399942C93 KING PIN KIT-
18 $SHIM, STEERING KNUCKLE SPACING
239182 R2 .005 THICK
239 183 R2 .010 THICK
239 184 R2 .020 THICK
19 [ 418397 C91  $SEAL, KING PIN UPPER -2-
REV. 4 FIG. 02-009 PAGE NO. 13



MT140 GROUP 02- FRONT AXLE

REF
NO.

PART
NUMBER

DESCRIPTION

w N

© oo ~NOo O

10

11
12
13

14
15
18
17

18

19

FIG. 02-010

FRONT AXLE ASSEMBLY - CODE 02309

442119 CO1
442125 CO1
109 400

109 462

283 405 C2
413 385 C2
25228 R1
138 485
22272R1
141037 H
137 263

22 246 R1
95572 HA

578 207 C1
575983 C1
575962 C1
474164 C1
388535C

386 536 C1
471780 C1

487 529 C1
414 087 C1

141067 H
580325 C1
464 388 C2

239182 R2
239183 R2
239 184 R2
418 397 C91

MT-18924

KNUCKLE, W/BUSHING, STEERING
LEFT
RIGHT
LUBRICATOR, 1/8 8566 DEGREE -2-
LUBRICATOR, 1/8 90 DEGREE -2-
$BUSHING, STEERING KNUCKLE -2-
CAP, STEERING KNUCKLE -4-
BOLT, HEX-HD 5/1SNC X 3/4 -12-
WASHER, LOCK 5/16 EXTERNAL -12-
*O-RING, STEERING KNUCKLE CAP -4-
NUT, STEERING ARM -3-
PIN, COTTER 3/16 X 2 -3-
KEY, STEERING ARM -3-
NUT, HEX. STEERING STOP
SCREW, STEERING KNUCKLE STOP -2-
1/2NC X 2-3/4 SO-HD SET
1/2NC X 2-55/64 HEX-HD SET
1/2NC X 3 HEX-HD SET
1/2NC X 3 HEAD LESS SET
ARM, LOWER LEFT STEERING
ARM, LOWER RIGHT STEERING
ARM, UPPER STEERING
NOT USED
KEY, KING PIN DRAW -2-
$NUT, DRAW KEY -2-
SPIN, STEERING KNUCKLE KING -2-
$BEARING, STEERING KNUCKLE THRUST -2-
$SEAL. KING PIN LOWER -2-
I-BEAN, FRONT AXLE -ORDER 1-580123C1
I-BEAN AND 1-586806C01 KING PIN KIT-
$SHIN, STEERING KNUCKLE SPACING
005 THICK
010 THICK
020 THICK
$SEAL, KING PIN UPPER -2-

493 095 Co91 KIT, KING PIN OVERHAUL

]
'Il MT140 GROUP 02- FRONT AXLE
REF| PART
NO.| NUMBER DESCRIPTION

FIG. 02-010 CONTINUED
FRONT AXLE ASSEMBLY - CODE 02309-

REV. 4 FIG. 02-010

PAGE NO. 14



MT140 GROUP 02- FRONT AXLE

] ]

'Il MT140 GROUP 02- FRONT AXLE 'Il

REF|  PART REH

NO.| NUMBER DESCRIPTION NO.
FIG. 02-011

oo~No o~

10

11
12
13

14
15
16
17

18

PART

NUMBER DESCRIPTION

FRONT AXLE ASSY 0CODES 02329, 02339-

448 630 C91
448 536 C91

442127 C91
442133 CO1
109 460

109 462

283 4056 C2
413 365 C2
25228 R1
138 485
22272R1
141037 H
103 411

22 246 R1
95572 HA

28 315RlI
114 596
578 208 C1
575962 C1
299 867 R1
20 869 RI
386535 C1
386 536 C1
471780 C1
NOT USED
487529 C1
414087 C1
$

141 067 H
580 326 C1

MT-18924

19
KNUCKLE, W/BUSHINGS, STEERING
CODE 02329
LEFT
RIGHT
CODE 02339
LEFT
RIGHT
LUBRICATOR, 1/8 85 DEGREE -2-
LUBRICATOR, 1/8 90 DEGREE -2-
BUSHING, STEERING KNUCKLE -4-
CAP, STEERING KNUCKLE -4-
BOLT, HEX-HD 5/18NC X 3/4 -12-
WASHER, LOCK 5/16 EXTERNAL -12-
DO-RING, STEERING KNUCKLE CAP -4-
NUT, STEERING ARM -3-
PIN, COTTER 3/16 X 2 -LOWER ARM3-
KEY, STEERING ARM -3-
NUT, HEX. JAM 1/2NC -2
SCREW, STEERING KNUCKLE STOP -2-
1/2NC X 1-1/2 HEX-HD SET
1/2NC X 2-3/4 SO-HD SET
1/2NC X 3 SO-HD SET
1/2NC X 3 HEX-HD SET
SPACER, STOP SCREW -2.668 LONG-2-
WASHER, FLAT 1/2 -2-
ARM, LOWER LEFT STEERING
ARM, LOWER RIGHT STEERING
ARM, UPPER STEERING

11

$KEY, KING PIN DRAW -2-

$NUT, DRAW KEY -2-

PIN, STEERING KNUCKLE KING -2-
$BEARING, STEERING KNUCKLE THRUST -2-
$SEAL, KING PIN LOWER -2-

I-BEAM, FRONT AXLE

481938 C3
464 389 C2
239182 R2

239 183 R2
239184 R2

EXC 3208 ENGINE -ORDER 1-584206C1
I-BEAN AND 1-399942C93 KING PIN KIT-
FOR 3208 ENGINE -ORDER 1-584274C1
I-BEAM AND 1-399942C93 KING PIN KIT-
$SHIN, STEERING KNUCKLE SPACING
005 THICK
010 THICK
020 THICK

FIG. 02-011 CONTINUED
FRONT AXLE ASSY - CODES 02329, 02339-

418397 C91  $SEAL, KING PIN UPPER -2-
RIGHT HAND DRIVE
473520C1  ARM, UPPER STEERING

493094 C93  $KIT, KING PIN OVERHAUL

REV. 4 FIG. 02-011 PAGE NO. 15



MT140 GROUP 02- FRONT AXLE

REF| PART

NO.[{ NUMBER DESCRIPTION
FIG. 02012
FRONT AXLE TIE ROD

1 | 42746 NUT, HEX. SLOTTED 7/BNF -2-
103388 PIN, COTTER 1/8 X 1-3/4 -2-

2 COVER, DUST -2-
447093 C1 EXC CODES 02329, 02339, 02342
437776 C1 FOR CODES 02329, 02339, 02342

3 |507835C91 END, TIE ROD LEFT, ASSY
507836 C91  END, TIE ROD RIGHT, ASSY

4 |267147C91 CLAMP, W/BOLT AND NUT, TIE ROD -2-

5 |377837CL  ROD,TIE

8 |271751 BOLT, HEX-HD 5/8NF X 2-3/4 -2-
24879RI BOLT, HEX-HD 5/8NC X 3 -2-
9413970  NUT, HEX. LOCK 5/SNF -2-
9412231 NUT. HEX. LOCK 6/SNC -2-

]
'Il MT140 GROUP 02- FRONT AXLE
REF| PART
NO.| NUMBER DESCRIPTION

REV. 4 FIG. 02-012 PAGE NO. 16



MT140 GROUP 02- FRONT AXLE

]
'Il MT140 GROUP 02- FRONT AXLE

REF| PART REF| PART

NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 02-013 FIG. 02-013
FRONT AXLE - CODE 02109- FRONT AXLE CODE 02109-

w N

©O© oo ~No Ul b

10

11
12
13
14
15

16

17

KNUCKLE, W/BUSHING. STEERING

457 621 C92 LEFT
457 627 C92 RIGHT
109 460 LUBRICATOR, 1/8 65 DEGREE
283405C2  %BUSHING, STEERING KNUCKLE -4-
413366 C2  CAP, STEERING KNUCKLE -4-
25228 R1 BOLT, HEX-HD 5/16NC X 3/4 -3-
138 485 WASHER, LOCK 5/16 EXT -3-
22 458 R1 %0-RING, STEERING KNUCKLE CAP -3-
141037 H NUT, STEERING ARM -3-
103411 PIN, COTTER 3/IL X 2 -3-
22 246 R1 KEY, STEERING ARM -3-
25526 R1 NUT, HEX. STEER STOP -2-
SCREW, STEERING KNUCKLE STOP -2-
575961 C1 1/2NC X 2-5/8 SQ-HD SET
575963 C1 1/2NC X 2-55/64 HEX-HD SET
72 691 R1 SPACER, STEERING STOP SCREW -2-
ARM, LOWER STEERING
386 535 C1 LEFT
386 536 C1 RIGHT
471780C1  ARM, UPPER STEERING
441 144C1  %SEAL, KING PIN LOWER -2-
%PIN, STEERING KNUCKLE KING -2-
68801 R91  $BEARING, STEERING KNUCKLE THRUST -2-
$KEY, KING PIN INNER DRAW -2-
150 768 R1 1.83 LONG
228 875R1 2.25 LONG
%KEY, KING PIN OUTER DRAW -2-
150 768 R1 1.88 LONG W/1.630 TAPER
584 213 C1 1.88 LONG W/1.505 TAPER
584 214 C1 1.88 LONG W/FULL TAPER
586122 C1  I-BEAM, FRONT AXLE

18

19

11

MT-14679

%SHIM, STEERING KNUCKLE SPACING

239156 RI .005 THICK
239157 R1 .010 THICK
239 158 RI .020 THICK

441 174 C91 $SEAL, KING PIN UPPER -2-
RIGHT HAND DRIVE
473520C1  ARM, UPPER STEERING

408 547 C93 SKIT, KING PIN OVERHAUL

REV. 4 FIG. 02-013 PAGE NO. 17



MT140 GROUP 02- FRONT AXLE

REF
NO.

PART

NUMBER DESCRIPTION

w N

© o0 ~NOo O

10

11
12
13
14
15

16

FIG. 02-014
FRONT AXLE ASSY - CODE 02309-

]
'Il MT140 GROUP 02- FRONT AXLE
REF| PART
NO.| NUMBER DESCRIPTION

KNUCKLE, W/BUSHING, STEERING

465 569 C92 LEFT
465 571 C92 RIGHT
109 460 LUBRICATOR, 1/8 65 DEGREE -4-
283405C2  %BUSHING, STEERING KNUCKLE -4-
413365C2  CAP, STEERING KNUCKLE -4-
25228 R1 BOLT, HEX-HO 5/16NC X 3/4 -3-
138 485 WASHER, LOCK 5/16 EXT -3-
22272 R1 %0-RING, STEERING KNUCKLE CAP -4-
141037 H NUT, STEERING ARM -3-
103411 PIN, COTTER 3/16 X 2 -3-
22 246 R1 KEY, STEERING ARM -3-
25526 RI NUT, HEX. STEERING STOP -3-
SCREW, STEERING KNUCKLE STOP -2-
28 315R1 1/2NC X 1-1/2 HEX-HD SET
575961 C1 1/2NC X 2-5/8 SO-HD SET
678 207 C1 1/2NC X 2-3/4 SO-HD SET
72 691 R1 SPACER, STEERING STOP SCREW -2-
299857 R1  SPACER, STEERING STOP SCREW-2.688 LONG-
20 869 R1 WASHER, FLAT 1/2 -2-
ARM, LOWER STEERING
386 535 C1 LEFT
RIGHT
471780C1  ARM, UPPER STEERING
680325C1  $SEAL, KING PIN LOWER -2-
SPIN, STEERING KNUCKLE KING -2-
141067 H %BEARING, STEERING KNUCKLE THRUST -2-
%KEY, KING PIN INNER DRAW -2-
150 768 R1  1.88 LONG
228875R1  2.25LONG
%KEY, KING PIN OUTER DRAW -2-
150768 R1  1.88 LONG W/1.630 TAPER
584213C1  1.88 LONG W/1.505 TAPER
584214C1  1.88 LONG W/FULL TAPER

17

18

19

FIG. 02-014 CONTINUED
FRONT AXLE ASSY - CODE 02309

MT-14679

I-BEAN, FRONT AXLE

584 206 C1 EXC 3208 ENGINE
584 274 C1 FOR 3208 ENGINE
%SHIN, STEERING KNUCKLE SPACING
239182 R2 .005 THICK
239183 R2 .010 THICK
239184 R2 .015 THICK
418397 C91  %SEAL, KING PIN UPPER -2-
399942 C93  %KIT, KING PIN OVERHAUL

REV. 4 FIG. 02-014 PAGE NO. 18



MT140 GROUP 02- FRONT AXLE

] ]
'Il MT140 GROUP 02- FRONT AXLE 'Il
REF|  PART REH
NO.| NUMBER DESCRIPTION NO.

FIG. 02-015

PART

NUMBER DESCRIPTION

FRONT AXLE ASSY - CODE 02309-

FIG. 02-015 CONTINUED
FRONT AXLE ASSY - CODE 02309-

MT-14679

1 KNUCKLE, W/BUSHINGS, STEERING 18 | %SHIM, STEERING KNUCKLE SPACING
442 119 C91 LEFT 239182R2  .005 THICK
442 125 C91 RIGHT 239183R2  .010 THICK
109 460 LUBRICATOR, 1/8 65 DEGREE -2- 239184R2  .020 THICK
109 462 LUBRICATOR, 1/8 90 DEGREE -2-
2 |283405C2  %BUSHING, STEERING KNUCKLE -4- 19 | 418 397 C91 %SEAL, KING PIN UPPER -2-
3 |413365C2  CAP, STEERING KNUCKLE -4-
25228 RI BOLT, HEX-HD 5/16NC X 3/4 -3- 586 806 C91 SKIT, KING PIN OVERHAUL
138 485 WASHER, LOCK 5/16 EXT -3-
4 |22272R1 %0-RING, STEERING KNUCKLE CAP -4-
5 |141037H NUT, STEERING ARM -3-
6 |103411 PIN, COTTER 3/16 X 2 -3-
7 | 22246RI KEY, STEERING ARM -3-
8 |95572HA NUT, HEX. STEERING STOP -2-
9 SCREW, STEERING KNUCKLE STOP -2-
578 207 C1l 1/2NC X 2-3/4 SO-HD SET
575963 C1 1/2NC X 2-55/64 HEX-HD SET
575962 C1 1/2NC X 3 HEX-HO SET
10 ARM, LOWER STEERING
386 535 C1 LEFT
386 536 C1 RIGHT
11 |471780C1  ARM, UPPER STEERING
12 |580325C1  %SEAL, KING PIN LOWER -2-
13 %PIN, STEERING KNUCKLE KING -2-
14 | 141067 H %BEARING, STEERING THRUST -2-
15 %KEY, KING PIN INNER DRAW -2-
507 768 R1 1.83 LONG
228 875R1 2.25 LONG
18 %KEY, KING PIN OUTER DRAW -2-
150 768 R1 1.88 LONG W/1.630 TAPER
584 213 C1 1.88 LONG W/1.505 TAPER
584 214 C1 1.88 LONG W/FULL TAPER
17 |586123C1  I-BEAM, FRONT AXLE
REV. 4 FIG. 02-015 PAGE NO. 19



MT140 GROUP 02- FRONT AXLE

REF
NO.

PART
NUMBER

DESCRIPTION

FIG. 02-016

FRONT AXLE - CODES 02339, 02342-

]
'Il MT140 GROUP 02- FRONT AXLE
REF| PART
NO.| NUMBER DESCRIPTION

FIG. 02-016 CONTINUED
FRONT AXLE -CODES 02329, 02339, 02342

MT-14679

1 KNUCKLE, W/BUSHING, STEERING 11 ARM, UPPER STEERING
CODE 02329 471780 C1 EXCEPT CODE 02342
448 530 C91 LEFT 528 014 C1 FOR CODE 02342
448 536 C91 RIGHT 12 |580325C1  %SEAL, KING PIN LOWER -2-
CODE 02339 13 %PIN, STEERING KNUCKLE KING -2-
442 127 C91 LEFT 14 | 141067 H %BEARING, STEERING KNUCKLE THRUST -2-
442 133 C91 RIGHT 15 %KEY, KING PIN INNER DRAW -2-
CODE 02342 150 768 R1 1.83 LONG
484 186 C91 LEFT 228 875 RI 2.25 LONG
484 187 Cg9l RIGHT 16 %KEY, KING PIN OUTER DRAW -2-
109 460 LUBRICATOR, 1/8 65 DEGREE 150 768 RI 1.88 LONG W/1.630 TAPER
109 462 LUBRICATOR, 1/8 90 DEGREE 584 213 C1 1.88 LONG W/1.505 TAPER
109 461 LUBRICATOR, 1/8 STRAIGHT 584 214 C1 1.88 LONG W/FULL TAPER
2 |283405C2  %BUSHING, STEERING KNUCKLE -4- 17 I-BEAN, FRONT AXLE
3 |413365C2  CAP, STEERING KNUCKLE -4- 584 206 C1 STRAIGHT CENTER
25228 R1 BOLT, HEX-HD 5/16NC X 3/4 -12- 584 274 C1 DROPPED CENTER
138 485 WASHER, LOCK 5/16 EXT -12- 18 % SHIM, STEERING KNUCKLE SPACING
4 |22272R1 SO-RING, STEERING KNUCKLE CAP -4- 239182 R2 .005 THICK
5 NUT, STEERING ARM 239183 R2 .010 THICK
141037 H HEX. SLOTTED 1-1/8NF -2- 239184 R2 .020 THICK
968 612 R1 HEX. 1-1/ANF 19 | 418397 C91 %SEAL. KING PIN UPPER -2-
6 PIN, COTTER
103411 3/16 X 2 -2- RIGHT HAND DRIVE
137 269 3/16 X 2-1/4
7 |22246R1 KEY, STEERING ARM -2- 11 | 473520C1  ARM, UPPER STEERING -EXC CODE 02342-
8 |95572HA NUT, STEERING KNUCKLE STOP -2-
9 SCREW, STEERING KNUCKLE STOP -2- 399942 C93  %KIT, KING PIN OVERHAUL
575961 C1 1/2NC X 2-5/8 SO-HD SET
578 208 C1 1/2NC X 2-3/4 SO-HD SET
575962 C1 1/2NC X 3 HEX-HD SET
299857 R1  SPACER, STEERING STOP SCREW-2.688 LONG-
20 869 R1 WASHER, FLAT 1/2
10 ARM, LOWER STEERING, TIE ROD
386 535 C1 LEFT
386 536 C1 RIGHT
REV. 4 FIG. 02-016 PAGE NO. 20



MT-140 GROUP 03-CHASSIS SPRINGS

FIG NO [FICHE LOC

1624 MODEL
FRONT
AXLE CODE 02071 [03-002 [Icoe
CODE 03020
EXCEPT AXLE CODES 02071, 02073, 02101 03-003 | Ccos
EAR “FOR AXLE CODES 02071, 02073, 02101 [03-002 [IC06
AXLE CODE 14030 [03-004_[IC10
AXLE CODE 14187
W/ROUND HOUSING [03-004 |IC10
W/SQUARE HOUSING [03-006 [ic12
AUXILIARY SPRINGS -CODE 03105- [03-000 [IC16
SHOCK ABSORBERS
FRONT -CODE 03703- [03-005 [IC11
REAR -CODE 03728-
CHASSIS BUILT PRIOR TO 1-11-71 [03-010 [IC17
CHASSIS BUILT 1-11-79 AND LATER [03-019 [|D02
1654, 1723, 1724, 1754 MODELS
FRONT
AXLE CODES 02071, 02073, 02101 [03-002 Icoe
AXLE CODES 02109, 02118, 02309 03-003 | C08
CODE 03020
EXCEPT AXLE CODES 02071, 02073, 02101 03-003 | C08
FOR AXLE CODES 02071, 02073, 02101 [03-002 Ico6
REAR
AXLE CODES 14030 [03-004_[Ic10
AXLE CODES 14029, 14039. 14187
W/ROUND HOUSING [03-004 [ic10
WISQUARE HOUSING [03-006_[[C12
AXLE CODE 14042, 14044, 14186, 14197 [03-006_[C12
AXLE CODE 14199 [03-008_[IC15
AUXILIARY SPRINGS -REAR- -CODES 03103, 03105- [03-009 [1C16
SHOCK ABSORBERS,
FRONT -CODE 03703- [03-006 [Ic11
REAR -CODE 03728-
CHASSIS BUILT PRIOR TO 1-11-79 03010 [IC17
CHASSIS BUILT 1-11-79 AND LATER [03-019 |ID02

1823, 1824, 1853, 1854 MODELS
FRONT

REGULAR

EXCEPT AXLE CODES 02073, 02101 03-003 | cos

FOR AXLE CODES 02073, 02101 [03-002 []C06

CODE 03020

EXCEPT AXLE CODES 02071, 02073, 02101 03-003 | C08

FOR AXLE CODES 02071, 02073, 02101 [03-002 [ico6
REAR

AXLE CODE 14030 [03-004_[Ic10

AXLE CODES 14029, 14039, 14187

W/ROUND HOUSING

WJO AUXILIARY SPRINGS [03-017 []C23

W/AUXILIARY SPRINGS [03°017 [|c23

WISQUARE HOUSING

W/O AUXILIARY SPRINGS [03-006 [Ic12

WI/AUXILIARY SPRINGS [03-017 [IC23

AXLE CODES 14047, 1418, 14192, 14193, 14197, 14292 [03°006 [[c12

AXLE CODES 14042, 11044, 14067

W/O AUXILIARY SPRINGS [03-006 [Ic12

WI/AUXILIARY SPRINGS [03-017 [IC23

AXLE CODE 14199 [03°008 [Ic11
AUXILIARY SPRINGS -REAR- - CODES 03103, 03105- [03-009 [IC13
SHOCK ABSORBERS

FRONT

EXC CODE 03703.9202 [03-005 [c13

FOR CODE 03703. 9202REAR -CODE 03721- [03-007 [IC13
REAR -CODE 03728-

CHASSIS BILT PRIOR TO 1-11-79 [03-010 [|C17

CHASSIS BUILT 1-11-79 AND LATER [03-019 [ID02

REV. 4 03-INDEX PAGE 1



MT-140 GROUP 03-CHASSIS SPRINGS

Hi
FIG NO [FICHE LOC
1824-4X4, 1854-4X4 MODELS
FRONT -AXLE CODES 02064, 02078, 02081- [03-001_[]coe
REAR -AXLE CODES 14029, 14039, 14042, 14044. 14057- [03-017 [Ic23
1853FC MODEL
FRONT 03-003 | cos
REAR
EXCEPT MOR/RYDE SUSPENSION
EXCEPT REAR AXLE CODE 14199 03-000 | C12
FOR REAR AXLE CODE 14199 [03-008 [IC16
FOR MOR/RYDE SUSPENSION [03-020 |1D03
SHOCK ABSORBERS
FRONT [03-006 | C11
REAR [03°019 [|D02
1924, 1925, 19654, 1955 MODELS
FRONT
REGULAR
EXCEPT AXLE CODE 02101 03-003 | cos
FOR AXLE CODE 02101 [03-002 [IC00
CODE 03020
EXCEPT AXLE CODES 02071, 02073, 02101 03-003 | C08
FOR AXLE CODES 02071, 02073, 02101 -002_[1C08
REAR
EXCEPT AXLE CODES 14039, 14199 [03-006 [ic12
FOR AXLE CODES 14039
W/ROUND HOUSING [03-004_[Ic10
WISQUARE HOUSING [03-006 [C12
FOR AXLE CODE 14199 [03-008 [iC15
AUXILIARY SPRINGST SP'IINGS -REARCODES 03103. 03105- [03-009 [C16
SHOCK ABSORBERS
FRONT -CODE 03703- [03-005 [IC11
REAR -CODE 03728-
CHASSIS BUILT PRIOR TO 1-11-79 [03-010 [[C17
CHASSIS BUILT 1-11-79 AND LATER [03°019 [|D02
F1924, F1954 MODELS
FRONT
REGULAR
EXCEPT AXLE CODE 02101 03-003 | C08
FOR AXLE CODE 02101 Ncos
CODE 03020
EXCEPT AXLE CODE 02101 03-003 | cos
REAR FOR AXLE CODE 02101 [03-002_[]C06
SUSPENSION CODES 14518, 14521 [03-011 [[C18
SUSPENSION CODES 14631, 14532 [03-013 [|c20
SUSPENSION CODE 1454 [03-018 []Do1
EQUALIZER BEANS
SUSPENSION CODES 14518, 14521, 14531 [03-014 [[C21
SUSPENSION CODES 14632, 14548 [03-015 [|c22
SHOCK ABSORBERS
FRONT -CODE 03703- [03-005_[Ic11
REAR -CODE 03728- [03-010 [IC17
TORQUE RODS [03-012 [ic19
1924-6X6 1954-6 X 6 MODELS
FRONT -AXLE CODE 02064- [03-001"[IC06
REAR
SUSPENSION CODES 14518, 14521 [03-011 []C18
SUSPENSION CODE 14532 [03°0137[|c20
SUSPENSION CODE 14548 [03-018 |ID01
EQUALIZER BEANS
SUSPENSION CODES 14518, 14621, 14532 [03-014 [[Cc21
SUSPENSION CODE 14648 03-016 | c21
SHOCK ABSORBERS -FRONT-CODE 03703- [03-007 |C13
TORQUE RODS [03-012 [Ic19

REV. 4 03-INDEX PAGE 2




MT-140 GROUP 03 - CHASSIS SPRINGS

FIG NO | FICHE LOC
2124, 2125, 2154, 2156 MODELS

FRONT

REGULAR

EXCEPT AXLE CODE 07101 03-003 | C08

FOR AXLE CODE 02101 03-002 [Ico8
CODE 03020

EXCEPT AXLE CODES 02071, 02073, 02101 03-003 | C08

FOR AXLE CODES 02071, 02073, 02101 03-002 [IC06
REAR

EXCEPT AXLE CODE 141W 03-00 | C12

FOR AXLE CODE 14199 03-008 [IC15
AUXILIARY SPRINGS-REAR CODES 03103. 03106- 03-009 [[C16
SHOCK ABSORBERS

FRONT-CODE 03703- 03-005 |11
REAR -CODE 03728-
CHASSIS BUILT PRIOR TO 1-11-79 03-010 [IC17
CHASSIS BUILT 1-11-79 AND LATER 03-019 [|D02

F2126 MODEL

FRONT

REGULAR

EXCEPT AXLE CODE 02101 03-003 | C08

FOR AXLE CODE 02101 03-002 [Ic06

CODE 03020

EXCEPT AXLE CODES 02071, 02073, 02101 03-003 | C08

FOR AXLE CODES 02071, 02073. 02101 03-002 [IC06
REAR -SUSPENSION CODES 14518, 14521- [03-011 [Ic18
EQUALIZER BEAMS -8USPENSION CODES 14518, 14621- 03-014 |Ic21
SHOCK ABSORBERS -FRONT CODE 03703- 03-005 |11
TORQUE RODS 03-012 [IC19

REV. NO. 4 03 - INDEX PAGE 3



MT-140

GROUP 03 - CHASSIS SPRINGS

FIG NO

FICHE LOC

RESERVE FOR FUTURE USE

REV. NO. 4 03 - INDEX PAGE 4



m m
] MT140 GROUP 03 - CHASSIS SPRINGS ] MT140 GROUP 03 - CHASSIS SPRINGS
REF PART REF PART
NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 03-001 FIG. 03-001 CONTINUED
FRONT SPRINGS FRONT SPRINGS
10
%i
MT- 19679
1 BRACKET, FRONT SPRING FRONT 10 | 468706 C1  PIN, REAR SHACKLE -4-
EXCEPT FRAME EXTENSION CODE 01638 11 | 109 461 LUBRICATOR, 1/8 STRAIGHT -6-
484 081 C1 LEFT 1 SPRING, ASSEMBLY -2-
484083 C1 RIGHT ’
FOR PRAME EXTENSION CODE 01636 484318C91 # CHASSIS BUILT PRIOR TO 1-29-81
484 082 C1 LEET 484 317 C91 LEAF, W/BUSHINGS, NO. 1 -2-
484084 C1 RIGHT 484 318 C1 LEAF, NO. 2 -2-
414053 C1 BOLT, HEX-FLG-HD L/2NF X 1-3/4 -4- 484319 C1 LEAF, NO. 3 -2-
414054 C1 BOLT, HEX-FLG-HD 1/2NF X 2 -8- 572359 C91  # CHASSIS BUILT 1-29-81 AND LATER
414087 C1 NUT, HEX-FLG. LOCK L1/2NF -12- 572360 C1. LEAF, W/BUSHING, NO. 1 -2-
2 |899209RL  CLIP, SPRING -6- 279 381 OL LEAF NO. 2 0.
3 [268223C1  BOLT, CENTER -2- » NO.
63 033 R11 NUT, CENTER BOLT -2- 572362 Cl1 LEAF, NO. 3 -2-
4 |489893C2  SEAT, FRONT SPRING U-BOLT -2- 13 PLATE, U-BOLT
5 |485914C11  U-BOLT, W/INUTS -4- 485025 C1 LEFT
416 743 C1 NUT, U-BOLT -8- 484 492 C1 RIGHT
6 484 203 C1 BRACL'EEFTT’ AXLE STOP 14 | 4687056 C2  PIN, FRONT SPRING FRONT BRACKET -2-
264 905 C1 RIGHT 15 [472479CL  BUSHING, SPRING EYE -4-
24 86 R1 BOLT, HEX-HD 1/2NC X 1-1/4 -6-
24 862 R1 BOLT, HEX-HD 1/2NC X 1-3/4 -6- # PRIOR TO CHASSIS BREAK, SPRING LEAVES
9412 230 WASHER, LOCK 1/2 -8- ARE NOT SHOT PEENED.
7 |441241C1  KEY, DRAW -10- CHASSIS BREAK AND LATER, SPRING LEAVES
9 1413979 NUT, HEX. LOCK 3/BNC -10- ARE SHOT PEENED.
265 709 R1 WASHER, FLAT 3/8 -HARDENED10-
8 |468699C1  SHACKLE, FRONT SPRING REAR -4-
9 BRACKET, W/BUSHING, FRT. SPRG. REAR -2-
4X4 MODELS
484 086 C91 LEFT
484 090 C91 RIGHT
6X6 MODELS
W/O REINF. CODES 01418, 01419,01535
484 086 C91 LEFT
484 090 C91 RIGHT
W/INVERTED L AND FULL CHANNEL REINF
484 088 C91 LEFT
484 092 C91 RIGHT
414054 C1 BOLT, HEX-FLG-HD L1/2NC X 2 -W/REINF. -9-
414087 C1 NUT, HEX-FLG. LOCK 1/2NF -O-
472479CL  BUSHING, REAR MOUNTING BRACKET -2-
495873C1  SPACER, FRT. SPRING REAR BRACKET -2-
REV. 4 FIG. 03-001 PAGE NO. 5



MT140 GROUP 03 - CHASSIS SPRINGS

REF  PART
NO.| NUMBER DESCRIPTION
FIG. 03-002
FRONT SPRINGS
"
"
1 470231 C1 BRACKET, FRONT SPRING FRONT, ASSY. -2-
414 052 C1 BOLT, HEX-FLG-HD 1/2NF X 1-1/2 -12-
414 087 C1 NUT, HEX-FLG. LOCK 1/2NF -12-
2 465919 C11  U-BOLT -4-
414 089 C1 NUT, HEX-FLG. LOCK 5/BNF -8-
3 SEAT, FRT. SPRING U-BOLT -2-
469 895 C1 AXLE CODES 02071, 02073
AXLE CODE 02101
469 895 C1 W/REGULAR SPRINGS
W/HEAVY DUTY SPRINGS -CODE 03020-
469 895 C1 EXCEPT 3208 ENGINE
469 896 C1 FOR 3208 ENGINE
4 469 886 C1 BRACKET, AXLE STOP -2-
RIVET, RD-HO
104 131 1/2 X 1-3/8 -W/O REINF.8-
12017 R1 1/2 X 1-5/8 -W/REINF.B-
5 470 228 C1 BRACKET, FRONT SPRING REAR ASSY. -2-
414 052 C1 BOLT, HEX-FLG-HD 1/2NF X 1-1/2 -8-
414 087 C1 NUT, HEX-FLG. LOCK 1/2NF -8-
6 470248 C91 SHACKLE, FRONT SPRING REAR, ASSY. -2-
26 720 R1 BOLT, HEX-HD INC X 5 -2-
9414 002 NUT, HEX. LOCK INC -2-
7 SPRING, ASSEMBLY -2-
AXLE CODE 02071
REGULAR SPRING -7 LEAVES-
489 696 C91 % CHASSIS BUILT PRIORTO $
489697 C91  LEAF, W/BUSHINGS, NO. 1 -2-
489 698 C1 LEAF, NO. 2 -2-
489 699 C1 LEAF, NO. 3 -2-
572 343 C91 % CHASSIS BUILT t AND LATER
572 344 C1 LEAF, W/BUSHINGS, NO. 1 -2-
572 345 C1 LEAF, NO. 2 -2-
572 346 C1 LEAF, NO. 3 -2-
HEAVY DUTY -CODE 03020-
472699 C91% CHASSIS BUILT PRIOR TO 8-20-80
-7 LEAVES-
472 700 C91 LEAF, W/BUSHINGS, NO. 1 -2-
472 701 C1 LEAF, NO. 2 -2-
472 702 C1 LEAF, NO. 3 -2-
572347 C91% CHASSIS BUILT 8-20-80 AND LATER
-6 LEAVES-
572 348 C1 LEAF, W/BUSHING, NO. 1 -2-
572 349 C1 LEAF, NO. 2 -2-
572 350 C1 LEAF, NO. 3 -2-

m
'Il MT140 GROUP 03 - CHASSIS SPRINGS
REF PART
NO.| NUMBER DESCRIPTION
FIG. 03-002 CONTINUED
FRONT SPRINGS
~f
‘
@ %
-1y
7 AXLE CODE 02073
REGULAR SPRING
472899 C91 % CHASSIS BUILT PRIOR TO 8-20-80
-7 LEAVES-
472 700 C91 LEAF, W/BUSHINGS, NO. 1 -2-
472701 C1 LEAF, NO. 2 -2-
472 702 C1 LEAF, NO. 3 -2-
572347 C1 % CHASSIS BUILT 8-20-80 AND LATER
-6 LEAVES-
572 348 C1 LEAF, W/BUSHINGS, NO. 1 -2-
572 349 C1 LEAF, NO. 2 -2-
572350 C1 LEAF, NO. 3 -2-
HEAVY DUTY -7 LEAVESCODE 03020-
471241 C91% CHASSIS BUILT PRIOR TO 8-22-80
471 242 C91 LEAF, W/BUSHINGS, NO. 1 -2-
471 243 C1 LEAF, NO. 2 -2-
471 244 C1 LEAF, NO. 3 -2-
572351 C91 % CHASSIS BUILT 8-22-80 AND LATER
572 352 C1 LEAF, W/BUSHINGS, NO. 1 -2-
572 353 C1 LEAF, NO. 2 -2-
572354 C1 LEAF, NO. 3 -2-
AXLE CODE 02101
REGULAR SPRING -7 LEAVES-
471241 C91 % CHASSIS BUILT PRIOR TO 8-22-80
471 242 C91 LEAF, W/BUSHINGS, NO. 1 -2-
471 243 C1 LEAF, NO. 2 -2-
471 244 C1 LEAF, NO. 3 -2-
572351 C91 % CHASSIS BUILT 8-22-80 AND LATER
572 352 C1 LEAF, W/BUSHINGS, NO. 1 -2-
572 353 C1 LEAF, NO. 2 -2-
572 364 C1 LEAF, NO. 3 -2-
HEAVY DUTY -8 LEAVESCODE 03020-
471249 C91 % CHASSIS BUILT PRIOR TO 8-28-80
471 250 C91 LEAF, W/BUSHING, NO. 1 -2-
471 261 C1 LEAF, NO. 2 -2-
471 262 C1 LEAF, NO. 3 -2-
572 3665 C91 % CHASSIS BUILT 8-28-80 AND LATER
572 366 C1 LEAF, W/BUSHING. NO. 1 -2-
572 367 C1 LEAF, NO. 2 -2-
572 358 C1 LEAF, NO. 3 -2-
8 268 223 C1 BOLT, CENTER -2-
53033 R1 NUT, CENTER BOLT -2-
9 469 885 C1 SPACER, FRONT AXLE -2-
10 [ 899209 R11 CLIP, SPRING -FOURTH LEAF4-
11 |1 470033 C1 BUSHING, SPRING EYE -4-
12 | 28 720 R1 BOLT, SPRING NOUNTING -4-
9414 002 NUT, HEX. LOCK INC -4-

REV. 4 FIG. 03-002 PAGE NO. 6



] ]
'Il MT140 GROUP 03 - CHASSIS SPRINGS 'Il MT140 GROUP 03 - CHASSIS SPRINGS

REF| PART REF| PART

NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 03-002 CONTINUED
FRONT SPRINGS

# CHASSIS BUILT DATE NOT YET AVAILABLE
% PRIOR CHASSIS BREAK, SPRING LEAVES ARE
NOT SHOT PEENED.
CHASSIS BREAK AND LATER, SPRING LEAVES
ARE SHOT PEENED

REV. 4 PAGE NO. 7



MT140 GROUP 03 - CHASSIS SPRINGS

] ]
'Il MT140 GROUP 03 - CHASSIS SPRINGS 'Il
REF| PART REF]
NO.| NUMBER DESCRIPTION NO.

FIG. 03-003 CONTINUED
FRONT SPRINGS
1 BRACKET, FRONT SPRING FRONT -2- 9
469990 C1 EXCEPT FRAME EXTENSION CODE 01636
469991 C1 FOR FRAME EXTENSION CODE 01636
414053 C1 BOLT, HEX-FLG-HD 1/2NF X 1-3/4 -W/O
FRAME EXTENSION12-
414054 C1 BOLT, HEX-FLG-HD 1/2NF X 2 -W/FRAME
EXTENSION12-
414087 C1 NUT, HEX-FLG LOCK 1/2 NF -12-
2 [899214R1 CLIP, SPRING -8- 10
3 BOLT, CENTER -2- 11
182 082 R1 1/2NF X 4 12
58 694 R1 1/2NF X 8-1/2
59 235 R1 NUT, CENTER BOLT -2-
4 SEAT, FRONT SPRING U-BOLT -2-
EXC AXLE CODES 02227.9201.02329.92056.
02339.9204, 02342.9201
EXC DT466, 4668, DT1466B ENGINES
AXLE CODES 02109, 02309
469 899 C1 REGULAR
469 898 C1 CODE 03020
AXLE CODES 02118. 02127, 02139,
02329, 02339
469 897 C1 1.8 INCHES HIGH
469 898 C1 2.3 INCHES HIGH
469 897 C1 FOR DT466, 466B, DT1466B ENGINES
FOR AXLE CODES 02227.9201,02329.9205,
02342.9201
469 897 C1 REGULAR
469 899 C1 CODE 03020 -W/CODE 02329 ONLY-
FOR AXLE CODE 02339.9204
469 899 C1 REGULAR
469 897 C1 CODE 03020
5 |465916 C11 U-BOLT, W/NUTS -4-
416 743 C1 NUT, U-BOLT -8-
6 | 469886 C1 BRACKET, AXLE STOP -2-
104 131 RIVET. RD-HD 1/2 X 1-3/8 -W/O REINF.- -6
12017R1 RIVET, RD-HD 1/2 X 1-5/8 -W/REINF.- -6-
7 |441246C1 KEY, DRAW -10-
9413979 NUT, HEX. LOCK 3/8NC -10-
25709 R1 WASHER, FLAT 3/8 -HARDENED10-
8 |[468699 C1 SHACKLE, FRONT SPRING REAR -4-

PART
NUMBER

DESCRIPTION

FIG. 03-003 CONTINUED
FRONT SPRINGS

469 993 C1
469 995 C1
477009 C1
414 053 C1
414054 C1
414 087 C1
472 480 C1
468 704 C1
109 461

471 253 C91 %
471264 C91
471255 C1
471258 C1
572 363 C91 %
572 364 C1
572 365 C1
572 366 C1

471 257 C91 %
471264 C91
471255 C1
471258 C1
572 367 C91 %
572 368 C1
572 369 C1
572370 C1

REV. 4 FIG. 03-003 PAGE NO. 8

MT-1 9679

BRACKET, W/BUSHING, FRONT SPRING REAR -2-
W/O REINFORCEMENT CODES 01535, 01537
W/FULL C CHANNEL REINFORCEMENT
W/INVERTED L REINFORCEMENT

BOLT, HEX-FLG-HD 1/2NF X 1-3/4 -W/O REINF.8-

BOLT, HEX-FLG-HD 1/2NF X 2 -W/REINF-.- -8
NUT, HEX-FLG LOCK 1/2NF -8-

BUSHING, REAR MOUNTING BRACKET -2-

PIN, REAR SHACKLE -4-

LUBRICATOR, 1/8 STRAIGHT -6-

SPRING, ASSEMBLY -2-

AXLE CODES 02109, 02118, 02309
REGULAR SPRING -8 LEAVES-
CHASSIS BUILT PRIOR TO 8-12-80
LEAF, W/BUSHING, NO. 1 -2-
LEAF, NO. 2 -2-
LEAF, NO. 3 -2-
CHASSIS BUILT 8-12-80 AND LATER
LEAF, W/BUSHINGS, NO. 1 -2-
LEAF, NO. 2 -2-
LEAF, NO. 3 -2-
HEAVY DUTY -CODE 03020-
CHASSIS BUILT PRIOR TO 7-31-80 -10 LEAVES-
LEAF, W/BUSHING, NO. 1 -2-
LEAF, NO. 2 -2-
LEAF, NO. 3 -2-
CHASSIS BUILT 7-31-80 AND LATER -9 LEAVES-
LEAF, W/BUSHING, NO. 1 -2-
LEAF, NO. 2 -2-
LEAF, NO. 3 -2-



MT140 GROUP 03- CHASSIS SPRINGS

REF| PART

NO.| NUMBER DESCRIPTION

]
'Il MT140 GROUP 03- CHASSIS SPRINGS
REF| PART
NO.| NUMBER DESCRIPTION
FIG. 03-003 CONTINUED
FRONT SPRINGS
12 AXLE CODES 02127, 02329
REGULAR SPRING
471257C91S CHASSIS BUILT PRIOR TO 7-31-80
-10 LEAVES-
471264 C91 LEAF, W/BUSHINGS, NO. 1 -2-
471255 C1 LEAF, NO. 2 -2-
471258 C1 LEAF, NO. 3-2-
572 367 C91 % CHASSIS BUILT 7-31-80 AND LATER
-9 LEAVES-
572 368 C1 LEAF, W/BUSHINGS, NO. 1 -2-
572 369 C1 LEAF, NO. 2 -2-
572370 C1 LEAF, NO. 3-2-
HEAVY DUTY -9 LEAVESCODE 03020-
471 263 C91 % CHASSIS BUILT PRIOR TO 7-8-80
471264 C91 LEAF, W/BUSHING, NO. 1 -2-
471265 C1 LEAF, NO. 2 -2-
471270 C1 LEAF, NO. 3-2-
572371 C91 % CHASSIS BUILT 7-8-80 AND LATER
572372 C1 LEAF, W/BUSHING, NO. 1 -2-
572373 C1 LEAF, NO. 2 -2-
572374 C1 LEAF, NO. 3-2-
AXLE CODES 02139, 02339
REGULAR SPRING -9 LEAVES-
471 263 C91 % CHASSIS BUILT PRIOR TO 7-8-80
471264 C91 LEAF, W/BUSHINGS, NO. 1 -2-
471265 C1 LEAF, NO. 2 -2-
471270 C1 LEAF, NO. 3-2-
572 371 C91 % CHASSIS BUILT 7-8-80 AND LATER
572372 C1 LEAF, W/BUSHINGS, NO. 1 -2-
572373 C1 LEAF, NO. 2 -2-
572374 C1 LEAF, NO. 3-2-
HEAVY DUTY -9 LEAVESCODE 03020-
471 267 C91 % CHASSIS BUILT PRIOR TO t
471 268 C91 LEAF, W/BUSHING, NO. 1 -2-
471269 C1 LEAF, NO. 2 -2-
471270 C1 LEAF, NO. 3-2-
572375C9I S CHASSIS BUILT * AND LATER
572 376 C1 LEAF, W/BUSHING, NO. 1 -2-
572377 C1 LEAF, NO. 2 -2-
572378 C1 LEAF, NO. 3-2-
572 375 C91 AXLE CODES 02227, 02342
REGULAR SPRING -9 LEAVES-
572 376 C1 LEAF, W/BUSHINGS, NO. 1 -2-
572377 C1 LEAF, NO. 2 -2-
572378 C1 LEAF, NO. 3-2-
13 [469885C1  SPACER, FRONT SPRING -W/O SHOCK
ABSORBERS2-
471170C1  WEDGE, FRONT AXLE -2-
692453R1  PLATE, WEDGE -W/MANUAL STEERING2-
14 1468703C2  PIN, FRONT SPRING FRONT BRACKET -2-
15 | 472480 C1  BUSHING, SPRING EYE -4-
#CHASSIS BREAK DATE NOT YET AVAILABLE
% PRIOR TO CHASSIS BREAK, SPRING LEAVES
ARE NOT SHOT PEENED.
CHASSIS BREAK AND LATER, SPRING
LEAVES ARE SHOT PEENED.

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA

REV. 4 PAGE NO. 9



]
'Il MT140 GROUP 03- CHASSIS SPRINGS

REF| PART
NO.| NUMBER DESCRIPTION
FIG. 03-004
REAR SPRINGS
1 |483611C2  BRACKET, FRONT MOUNTING, ASSY -2-
BOLT, HEX-FLG-HD
414052 C1 1/2NF X 1-1/2 -W/O REINF12-
414054 C1 1/2NF X 2 -W/REINF12-
414 087 C1 NUT, HEX-FLG-LOCK 1/2NF -12-
2 |480719C1  BOLT, RADIUS ROD MOUNTING -2-
9414 002 NUT, HEX. LOCK INC -2-
3 |465914C11 U-BOLT, W/NUTS, ASSY -4-
416 743 C1 NUT, HEX-FLG LOCK 3/4NF -8-
4 SEAT, U-BOLT SPRING -2-
469 891 C1 W/14029, 14187 CODES
W/14030 CODE
469 889 C1 ROUND HOUSING
469 890 C2 SQUARE HOUSING
469 890 C2 W/14039 CODE
5 |58694R1 BOLT, CENTER -2-
59 235R1 NUT, CENTER BOLT -2-
6 LEAF, SPRING -2-
WI/471286C91 SPRING
471283 C1 LEAFNO. 1
471284 C1 LEAF NO. 2
471285 C1 LEAF NO. 3
471281 C91 LEAF, W/BUSHING NO. 10 -RADIUS ROD-
W/471287C91, 471292C91 SPRINGS
471283 C1 LEAFNO. 1
471289 C1 LEAF NO. 2
471290 C1 LEAF NO. 3
471291 C91 LEAF, W/BUSHING NO. 12 -RADIUS ROD-
W/492803C91 SPRING
492 804 C1 LEAFNO. 1
492 805 C1 LEAF NO. 2
492 806 C1 LEAF NO. 3
492 807 C91 LEAF, W/BUSHING NO. 13 -RADIUS ROD-

m
'Il MT140 GROUP 03- CHASSIS SPRINGS
REF| PART

NO.| NUMBER DESCRIPTION

FIG. 03-004 CONTINUED

REAR SPRINGS

MI-19218

7 [473288C3  SHIM, REAR SPRING HANGER -W/REINF-

-W/1624, 1654, 1724, 1754, 1824, 18654

MODELS ONLY-

8 |483612C1  BRACKET, REAR MOUNTING, ASSY -2-
BOLT, HEX-FLG-HD

414052 C1 1/2NF X 1-1/2 -W/O REINF12-

414054 C1 1/2NF X 2 -W/REINF12-

414087 C1 NUT, HEX-FLG-LOCK 1/2NF -12-

9 |206258 R1  PIN, REBOUND -4-

103 388 PIN, COTTER 1/8 X 1-3/4 -4-

10 | 899209 R11  CLIP, SPRING -4-

BOLT, HEX-HO 3/8NC X 3-7/8 -4-

NUT, HEX. 3/8NC -4-

11 SPRING, ASSY -2-
FOR CODES 14029, 14030, 14187
471286 C91 STANDARD -11 LEAFS-
471287 C91 03651 CODE -13 LEAFS-
FOR CODE 14039
471287 C91 STANDARD -13 LEAFS-
492 803 C91 036852 CODE -14 LEAFS-
12 SEAT, SPRING
ROUND HOUSING -NOT USED-
SQUARE HOUSING
473398 C1 LEFT
473399 C1 RIGHT
495364C1  WEDGE, REAR SPRING -2-
13 PLATE, U-BOLT SPRING
471488 C1 W/14029, 14187 CODES
W/14030 CODE
471487 C1 ROUND HOUSING
467 990 C3 SQUARE HOUSING

453 359 C1 W/14039 CODE -RD HSG. ONLY-

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA

REV. 4 FIG. 03-005 PAGE NO. 10



MT140 GROUP 03- CHASSIS SPRINGS

REF
NO.

PART

NUMBER DESCRIPTION

14
15

471226 C1
471569 C2

FIG. 03-004 CONTINUED
REAR SPRINGS

BUSHING, RADIUS ROD -2-
SPACER, REAR SPRING BUSHING -2-

]

'Il MT140 GROUP 03- CHASSIS SPRINGS
REF PART
NO.| NUMBER DESCRIPTION

FIG. 03-005

FRONT SHOCK ABSORBERS

Q'—-l MT-19678
1 |414087C1 NUT, HEX-FLG. LOCK 1/2NF -4-
2 [531388C1 WASHER, FLAT -8-
3 |47 368 C1  BUSHING, SHOCK ABSORBER -8-
4 |817805RI SPACER, PIPE 17/32 ID X 3/4 OD X 1-1/2
LONG -4-

5 471876 C1 BRACKET, SHOCK ABSORBER UPPER -2-

104 131 RIVET, RD-HD 1/2 X 1-3/8 -AR-

12 016 R1 RIVET, RD-HO 1/2 X 1-1/2 -AR-

12017 R1 RIVET, RD-HD 1/2 X 1-5/8 -AR-

B ABSORDER, SHOCK, ASSEMBLY -2-

586 724 C91 AXLE CODES 02071, 02073, 02101.
02109, 02118, 02309 -WILL WORK FOR
472367C91. 472411C91-

472412 C91  AXLE CODES 02127, 02139, 02227,

02329, 02339, 02342
7 BRACKET, SHOCK ABSORBER MOUNTING
LOWER
AXLE CODES 02071, 02073, 02101
469 887 C1 LEFT
409 888 C1 RIGHT
AXLE CODES 02109, 02118, 02127,
02139, 02227, 02309, 02329, 02339,
02342
49900 C1 LEFT
469 901 C1 RIGHT

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA

REV. 4 FIG. 03-005 PAGE NO. 11



m m
] MT140 GROUP 03 CHASSIS SPRINGS ] MT140 GROUP 03- CHASSIS SPRINGS
REF PART REF PART
NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 03-006 FIG. 03-006 CONTINUED
REAR SPRINGS REAR SPRINGS
15
MI-19215
1 |483611C2  BRACKET, FRONT MOUNTING, ASSY -2- 6 LEAF, SPRING -2-
BOLT, HEX-FLG-HD W/471286CB1 SPRING
414052 C1 1/2NF X 1-1/2 -W/O REINF12- 471 283 C1 LEAF NO. 1
PP IoNE X 2. Wi ) 471284 C1 LEAF NO. 2
414054 C1 1/2NF X 2 -W/REINF12- 471 285 C1 LEAF NO. 3
414087 C1 NUT, HEX-FLG-LOCK 1/2NF -12- 471281 C1 LEAF, W/BUSHING NO. 10 -RADIUS ROD-
2 |460719C1  BOLT, RADIUS ROD MOUNTING -2- W/471287CB1, 471292C91 SPRINGS
9414 002 NUT, HEX. LOCK -2- 471288 C1 LEAF NO. 1
3 U-BOLT, W/NUTS -4- 471289 C1 LEAF NO. 2
471290 C1 LEAF NO. 3
465914 C1 17LONG 471291 C91 LEAF, W/BUSHING NO. 12 -471287C91
465915 C1 23 LONG SPRINGRADIUS ROD-
416743C1  NUT, HEX-FLG-LOCK 3/4NF -8- 471291 CO1 LEAF, W/BUSHING NO. 13 -471292C91
4 SEAT, U-BOLT SPRING -2- SPRINGRADIUS ROD-
469 890 C2 W/471286C91, 471287C91, 492803C91 W/492803C91 SPRING
SPRINGS 492 804 C1 LEAFNO. 1
W/471292C91 SPRING 492 805 C1 LEAF NO. 2
EXCEPT AXLE CODE 14057.9254 igg ggg gi LEAF ’\\]/fl)/BSSHING NO. 13 -RADIUS ROD-
469 890 C2 CHASSIS BUILT 10-14-80 AND LATER “W/1724, 1754, 1824, 1854, 1924, 1964
469 892 C2 FOR AXLE CODE 14057.9254 MODELS ONLY -W/REINFORCEMENT-
5 |58694R1  BOLT, CENTER .2- 8 [483612C1  BRACKET, REAR MOUNTING, ASSY -2-
25527 R1 NUT, CENTER BOLT -WILL WORK FOR BOLT, HEX-FLG-HD
E023ER1D- 414062 C1 1/2NF X 1-1/2 -W/O REINF12-
414064 C1 1/2NF X 2 -W/REINF12-
414087CL  NUT, HEX-FLG-LOCK 1/2NF -12-
9 [206258R1  PIN, REBOUND -4-
103 388 PIN, COTTER 1/8 X 1-3/4 -4-
10 [899209R11  CLIP, SPRING -4-
BOLT, HEX-HD 3/8NC X 3-7/8 -4-
NUT, HEX 3/8NC -4-

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA

REV. 4 FIG. 03-006 PAGE NO. 12



n n
1 MT140 GROUP 03 CHASSIS SPRINGS 1 MT140 GROUP 03- CHASSIS SPRINGS
REF PART REF PART
NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 03-006 CONTINUED FIG. 03-007
REAM SPRINGS FRONT SHOCK ABSORBERS
11 SPRING, ASSY -2-
W/14021, 141187 AXLE CODES
471288 C91 STANDARD -11 LEAVES-
471287 C91 03861 CODE -13 LEAVES-
W/14039, 14042 CODES
471287 C91 REGULAR -13 LEAVES-
492 803 C91 CODE 03862 -14 LEAVES-
471292 C91 CODE 03683 -14 LEAVES-
W/14044, 14068, 14188 CODES -14
LEAVES-
492 803 C91 REGULAR
471292 C91 CODES 03543, 03843
A71292C91  W/14047, 14067, 14192, 14193, 14197
AXLE CODES -14 LEAVES-
12 SEAT, SPRING
EXCEPT AXLE CODES 14047, 14057,14192.
14193, 14197
473398 C1 LEFT
473399 C1 RIGHT
FOR AXLE CODES 14047, 14192, 14197
CHASSIS BUILT PRIOR TO 10-14-80
473396 C1 LEFT
473397 C1 RIGHT
CHASSIS BUILT 10-14-80 AND LATER
473398 C1 LEFT
473399 C1 RIGHT
FOR AXLE CODE 14067
EXCEPT 1853FC MODEL
CHASSIS BUILT PRIOR TO 10-14-80
473390 C1 LEFT
473397 C1 RIGHT
CHASSIS BUILT 10-14-80 AND LATER
473398 C1 LEFT
e FOR 1R£?I>-|FTC MODEL 1 NOT USED
473396 C1 R 2 |487703C1  PLATE, SPACER -2-
D WSS foapes
508020Cy | JiALE CODE 14193 -SQUARE HSG 5 |472388CL  BUSHING, SHOCK ABSORBER -8-
e ce e 6 |817805R1  SPACER. PIPE 17/32 ID X 3/4 OD X 1-1/2
LONG -4-
8| e PRSI E LB R e
97990C3  WHTLZSICIL 47128791, 452103C51 asL3m TR
W/471292C91 SPRING BOLT, HEX-FLG-HDO -2-
W/O FRAME REINFORCEMENT
EXC AXLE CODES 14057.8254, 14193
’ 414053 C1 1/2NF X 1-3/4
473395C1  CHASSIS BUILT PRIOR TO 10-14-80 405l VaNe X1
487990C3  CHASSIS BUILT 10-14-80 AND LATER I C IS ———
473391C1  FOR AXLE CODE 14057.9254 414 054 CL FRAMER
508922 C1  FOR AXLE CODE 14193 -SOUARE HSG-
14 |471226C1  BUSHING, RADIUS ROD -2- 414 055 C1 1/2NF X 2-1/4
’ 414 087 C1 NUT, HEX-FLG. LOCK 1/2NF -4-
15 |471689C2  SPACER, REAR SPRING BUSHING -2 8 | AmeORE e O .
9 BRACKET, SHOCK ABSORBER MOUNTING
LOWER
485118 C1 LEFT
485187 C1 RIGHT
PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

REV. 4 FIG. 03-007 PAGE NO. 13



m m
'Il MT140 GROUP 03- CHASSIS SPRINGS 'Il MT140 GROUP 03- CHASSIS SPRINGS
REF| PART REF| PART
NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION

FIG. 03-007 CONTINUED

FRONT SHOCK ABSORBERS

RIGHT HAND DRIVE -CODE 03703.0202-

8 |506911C91 ABSORBER, SHOCK ASSY -2-

455 642 C1 BOLT, FLG-HEX-HD 5/8NF X 5 -2-

414 089 C1 NUT, FLG-HEX. LOCK 6/=UF -2-
9 BRACKET, SHOCK ABSORBER NOUNTING

LOWER

606 912 C1 LEFT

606 913 C1 RIGHT
PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

REV. 4 FIG. 03-007 PAGE NO. 14



] ]
'Il MT140 GROUP 03- CHASSIS SPRINGS 'Il MT140 GROUP 03- CHASSIS SPRINGS
REF| PART REF| PART
NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 03-008 FIG. 03-008 CONTINUED
REAR SPRING REAR SPRING
MI1921S
1 |483611C2  BRACKET, FRONT MOUNTING. ASSY -2- 8 |483612C1  BRACKET, REAR MOUNTING, ASSY -2-
BOLT, HEX-FLG-HD -12- BOLT, HEX-FLG-HO
414052 C1 1/2NF X 1-1/2 -W/O REINF12- 414052 C1 1/2NF X 1-1/2 -W/O REINF12
414054 C1 1/2NF X 2 -W/REINF12- 414 064 C1 1/2NF X 2 -W/REINF12-
414 087 C1 NUT, HEX-FLG-LOCK 1/2NF -12- 414 087 C1 NUT, HEX-FLG-LOCK 1/2NF -12-
2 |460719C1  BOLT, RADIUS ROD MOUNTING -2- 9 |206258R1  PIN, REBOUND -4-
9414 002 NUT, HEX. LOCK INC -2- 103 388 PIN, COTTER 1/8 X 1-3/4 -4-
3 |465914C11 U-BOLT, W/NUTS -4- 10 | 899209 R11  CLIP, SPRING -4-
416 743 C1 NUT, HEX-FLG-LOCK 3/4NF -8- BOLT, HEX-HD 3/8NC X 3-7/8 -4-
4 SEAT, U-BOLT -2- NUT, HEX. 3/8NC -4-
469 890 C2 7.1 INCHES LONG 11 SPRING, ASSY -2-
469 891 C1 7.5 INCHES LONG 471287 C91 STANDARD -13 LEAVES-
5 |58694R1 BOLT, CENTER -2- 492 803 C91 CODE 03652 -14 LEAVES-
NUT, CENTER BOLT -2- 471292 C91 CODE 03653 -14 LEAVES-
59 235R1 W/471287C91, 471292C91 SPRINGS 12 SEAT, SPRING -W/1723, 1724, 1754, 1823,
25527 R1 W/492803C91 SPRING 1824, 1853, 1854, 1924 MODELS ONLY-
8 LEAF, SPRING -2- 473 398 C1 LEFT
W/471287C91, 471292C91 SPRINGS 473399 C1 RIGHT
471283 C1 LEAFNO. 1 495364C1  WEDGE, REAR SPRING -2-
471289 C1 LEAF NO. 2 13 PLATE, U-BOLT SPRING
471290 C1 LEAF NO. 3 467 990 C3 SQUARE AXLE HOUSING -2-
471291 C91 LEAF, W/BUSHING NO. 12 -RADIUS ROD- ROUND AXLE HOUSING
W/492803C91 SPRING 453 883 C1 LEFT
492 804 C1 LEAFNO. 1 453 864 C1 RIGHT
492 805 C1 LEAF NO. 2 14 1471226 C1  BUSHING, RADIUS ROD -2-
492 806 C1 LEAF NO. 3 15 | 471569 C2  SPACER, REAR SPRING BUSHING -2-
492 807 C91 LEAF, W/BUSHING NO. 13 -RADIUS ROD-
7 [473288C3  SHIM, REAR SPRING HANGER -W/REINF.-
-W/1724, 1754, 1824, 1854, 1924 MODELS
ONLY-
PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

REV. 4 FIG. 03-008 PAGE NO. 15



] ]
'Il MT140 GROUP 03- CHASSIS SPRINGS 'Il MT140 GROUP 03- CHASSIS SPRINGS

REF| PART REF| PART
NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 03-00 CONTINUED
FIG. 03-009
REAR AUXILIARY SPRING
REAR AUXILIARY SPRING

=

1 |892262R1  BRACKET, AUXILIARY SPRING -4-

12 062 R1 RIVET, RO-HO 3/8 X 1-1/4 -18-

990 5658 R91 RIVET, RD-HD 3/8 X 1-3/8 -16-

12073 R1 RIVET, RO-HD 3/8 X 1-1/2 -16-

114118 RIVET, RD-HD 3/8 X 1-5/8 -16-
2 U-BOLT, W/NUTS -4-

4865 914 C11 17 LONG
4865 915 C11 23 LONG
416743C1  NUT. U-BOLT -8-
3 SEAT, U-BOLT SPRINGS -2-
469 891 C1 AXLE CODES 14029, 14187, 14199
469 889 C1 AXLE CODE 14030
469 890 C2 AXLE CODES 14039, 14042. 14044, 14186
469 892 C2 AXLE CODES 14047, 14057, 14192,
14193. 14197, 14292
4 |58688R1 BOLT, AUXILIARY SPRING CENTER -MULTI-

LEAF- -2-

53032 R1 NUT, CENTER BOLT -2-
6 |899209R11 CLIP, AUXILIARY SPRING -THIRD LEAF4-
6 SPRING, AUXILIARY -2-

473725 C91 MULTI-LEAF W/CLIPS -03103 CODE-

473726 C1 LEAF NO. 1-2-

473727 C1 LEAF NO. 2-2-

473728 C1 LEAF NO. 3-2-

485099 Cl SINGLE LEAF -03105 CODE-
7 SPACER, REAR SPRING -2-

473411 C1 W/MULTI-LEAF SPRING
486 097 C1 U/SINGLE LEAF SPRING

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA
REV. 4 FIG. 03-009 PAGE NO. 16



MT140 GROUP 03- CHASSIS SPRINGS

REF
NO.

PART

NUMBER DESCRIPTION

MT140 GROUP 03- CHASSIS SPRINGS

REF
NO.

PART
NUMBER

g wN

FIG. 03-010

REAR SHOCK ABSORBERS AND MOUNTING

& —,

MT1-19214

414087 C1  NUT, HEX. FLG-LOCK 1/2NF -4-

612596 C1  WASHER, FLAT -8-

472368 C1  BUSHING, SHOCK ABSORBER -8-

617605R1  SPACER, PIPE 17/32 ID X 3/4 OD -4-

473289C1  BRACKET, SHOCK ABSORBER MOUNTING
-UPPER2-

24 861 R1 BOLT, HEX-HD 1/2NC X 1-1/4 -W/O
REINF4-

24 862 R1 BOLT, HEX-HD 1/2NC X 1-1/2 -W/REINF-
4-

9413981 NUT, HEX. LOCK 1/2NC -4-

ABSORBERS, SHOCK, ASSY
472415 CO1 EXC 14029, 14030, 14187 REAR AXLE
CODES
472413 CO1 FOR 14029, 14030, 14187 REAR AXLE

CODES

DESCRIPTION

FIG. 03-010

473349 C1
473350 C1

473 347 C1
473 343 C1

473351 C1
473352 C1

473 355 C1
473 356 C1

473353 C1

473354 C1

473351 C1
473352 C1

CONTINUED

REAR SHOCK ABSORBERS AND MOUNTING

BRACKET, SHOCK ABSORBER MOUNTING
-LOWER-
W/14029, 14187 REAR AXLE CODES
LEFT
RIGHT
W/14030 REAR AXLE CODE
LEFT
RIGHT
W/14039, 14042, 14044, 14186 REAR
AXLE CODES
LEFT
RIGHT
W/14047, 14057, 14192, 14197, 14292
REAR AXLE CODES
LEFT
RIGHT
W/14199 REAR AXLE CODE
ROUND HOUSING
LEFT
RIGHT
SQUARE HOUSING
LEFT
RIGHT

PRINTED IN UNITED STATES OF AMERICA

REV

PRINTED IN UNITED STATES OF AMERICA

. 4 FIG. 03-010 PAGE NO. 17



MT140 GROUP 03- CHASSIS SPRINGS

REF| PART
NO.| NUMBER DESCRIPTION
FIG. 03-011
REAR SPRINGS
1 |468894C1  STOP, AXLE FRONT -2-
414077 C1 BOLT, HEX-FLG-HD 5/8NF X 1-3/4 -2-
414078 C1 BOLT, HEX-FLG-HD 5/8NF X 2 -6-
414 080 C1 BOLT, HEX-FLG-HD 5/8NF X 2-1/2 -4-
414 089 C1 NUT, HEX-FLG LOCK S/8NF -6-
2 | 69104 HA BOLT, SPRING PIN LOCK -2-
9412 230 NUT, HEX. LOCK 1/2NC -2-
3 BRACKET, SPRING REAR -4-
FRONT
469 822 C1 EXC FRAME REINF CODES 01418, 01419,
01490, 01535, 01537
469 823 C1 FOR FRAME REINF CODES 01418, 01419,
01490, 01535, 01537
REAR
469 784 C3 EXC FRAME REINF CODES 01418, 01419,
01490, 01535, 01537
469 785 C3 FOR FRAME REINF CODES 01418, 01419,
01490, 01535. 01537
414078 C1 BOLT. HEX-FLG-HD 5/8NF X 2 -8-
414079 C1 BOLT, HEX-FLG-HD 5/8NF X 2-1/4 -16-
414 089 C1 NUT, HEX-FLG LOCK 5/8NF -24-
468893 C2  SPACER. SPRING BRACKET -4-
414 080 C1 BOLT. HEX-FLG-HD 5/8NF X 2-1/2 -4-
414 089 C1 NUT, HEX-FLG LOCK 5/8NF -4-
4 |443864C2  PIN, SPRING HANGER -2-
109 460 LUBRICATOR, 1/8 65 DEGREE -2-
5 |56677R2 PAD, SPRING TOP -2-
12 436 R1 SCREW, SET SO-HD 3/4NC X 3-1/4 -4-
25529 R1 NUT, HEX. 3/4NC -4-
131 046 WASHER, LOCK 3/4 REGULAR -4-
6 |25631R1 BOLT, HEX-HD 1INF X 8-1/2 -SUSPENSION
CODE 145218-
178 441 R2 BOLT, HEX-HD INF X 9 -SUSPENSION CODE
145188-
304 645 C1 WASHER, FLAT -HARDENED16-
7 |463580R1  SPACER, SPRING HANGER -2-
25296 R1 BOLT, HEX-HD 1/2NC X 6-1/2 -2-
9412 230 NUT, HEX. LOCK 1/2NC -2-

PRINTED IN UNITED STATES QF AMERICA

m
'Il MT140 GROUP 03- CHASSIS SPRINGS
REF| PART

NO.| NUMBER DESCRIPTION

10

11
12
13
14
15
16

FIG. 03-011 CONTINUED

REAR SPRINGS

22

468 906 C1
414 090 C1
414077 C1
414078 C1
414 089 C1

471343 C91
471344 C91
471 345C1
471376 C1
471339 C91
471 340 C91
471341 C1
471342 C1
444 097 C1
58 694 R1
59 235R1
899 214 R11
124 805 R21
359798 C1
124 761 R1
130558 R1
130564 R1
390311C1

PRINTED IN UNITED STATES QF AMERICA

STOP, AXLE REAR
SUSPENSION CODE 14518
SUSPENSION CODE 14521
BOLT, HEX-FLG-HD 6/8NF X 1-3/4 -e-
BOLT, HEX-FLG-HD 6/8NF X 2
NUT, HEX-FLG LOCK 5/8NF -6-
SPRING, REAR , ASSY -2-
SUSPENSION CODE 14518
LEAF, W/BUSHING, NO. 1 ,2-
LEAF, NO. 2 -2-
LEAF, NO. 3-2-
SUSPENSION CODE 14521
LEAF, W/BUSHING, NO. 1 -2-
LEAF, NO. 2 -2-
LEAF, NO. 3-2-
BUSHING, SPRING EYE -2-
BOLT, CENTER -2-
NUT, CENTER BOLT -2-
CLIP, SPRING -4-
SADDLE, W/CAPS, SPRING -2-
NUT, HEX. LOCK INF -8-
CAP, SADDLE -4-
STUD, SADDLE CAP -8-
NUT, SADDLE CAP STUD -8-
WASHER, FLAT -8-

B-

REV. 4 FIG. 03-011 PAGE NO. 18



]
'Il MT140 GROUP 03- CHASSIS SPRINGS

REF| PART
NO.| NUMBER

DESCRIPTION

FIG. 03-012

1 [25893R1
103 410
322069 C91

N

454 060 C91

454 065 C91
454 060 C91

454 065 C91

454 060 C91

454 065 C91

454 069 C91
454 065 C91

454 069 C91
454 065 C91

454 065 C91

454 070 C91
454 065 C91

454 056 C91

454 070 C91

454 065 C91

454 070 C91
454 065 C91

TORQUE ROD AND BRACKETS

MT-133794

NUT, HEX. SLOTTED 1-1/8NF -4-
PIN, COTTER 3/16 X 1-3/4 -4-
BUSHING, TORQUE ROD -2-
ROD, W/BUSHING, TORQUE
FRONT
SUSPENSION CODE 14518
EXCEPT F2125 MODEL
AXLE CODE 14341
AXLE CODE 14351
EXCEPT 152 WB
FOR 152 WB
FOR F2125 MODEL
EXCEPT 152 WB
FOR 152 WS
SUSPENSION CODE 14521
EXCEPT F2125 MODEL
AXLE CODE 14341
AXLE CODE 14351
EXCEPT 152 WB
FOR 152 WB
FOR F2125 MODEL
EXCEPT 152 WB
FOR 152 WB
SUSPENSION CODE 14531
AXLE CODE 14341
AXLE CODE 14351
EXCEPT 152 WS
FOR 152 WB
SUSPENSION CODE 14532
1924-6X6, 1954-6X6 MODELS
F1924. F1954 MODELS
AXLE CODES 14351, 14355
EXCEPT 152 WB
FOR 152 WB
AXLE CODE 14472
EXCEPT 152 WB
FOR 152 WB

]
'Il MT140 GROUP 03- CHASSIS SPRINGS
REF| PART
NO.| NUMBER DESCRIPTION
FIG. 03-012 CONTINUED
TORQUE ROD AND BRACKETS
3 REAR
SUSPENSION CODE 14518
EXCEPT F2125 MODEL
454 087 C91 AXLE CODE 14341
AXLE CODE 14351
454 094 C91 EXCEPT 152 WB
454 091 C91 FOR 152 WS
FOR F2125 MODEL
454 094 C91 EXCEPT 152 WB
454 091 C91 FOR 152 WB
SUSPENSION CODE 14521
EXCEPT F2125 MODEL
454 082 C91 AXLE CODE 14341
AXLE CODE 14351
454 090 C91 EXCEPT 152 WB
454 088 C91 FOR 152 W8
454 079 C91 FOR F2125 MODEL
SUSPENSION 14531
454 082 C91 AXLE CODE 14341
AXLE CODE 14351
454 090 C91 EXCEPT 152 WB
454 087 C91 FOR 152 WB
SUSPENSION CODE 14532
454 076 C91 1924-6X6, 1954-06X MODELS
F1924, F1954 MODELS
454 090 C91 EXCEPT 152 WB
454 087 C91 FOR 152 WB
SUSPENSION CODE 14548
454 079 C91 1924-6X6, 1954-6X6 MODELS
F1924, F1954 MODELS
AXLE CODES 14351. 14355
454 088 C91 EXCEPT 152 WB
454 084 C91 FOR 152 WB
AXLE CODE 14472
454 088 C91 EXCEPT 152 WB
454 085 C91 FOR 152 W8
4 |384190C2  BRACKET, TORQUE ROD MOUNTING -2-
25360 RI BOLT. HEX-HO 3/4NC X 5-1/2 -2-
26 251 RI BOLT, HEX-HD 3/4NC X 9
9413983 NUT, HEX. LOCK 3/4NC -3-
388418 C1 WASHER, FLAT -2-
5 |438506C1  SHAFT. W/BUSHING, TORQUE ROD -2-
6 |124755RI STUD, TOROUE ROD -2-

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA
REV. 4 FIG. 03-012 PAGE NO. 19



m m

'Il MT140 GROUP 03- CHASSIS SPRINGS 'Il MT140 GROUP 03- CHASSIS SPRINGS

REF| PART REF| PART

NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 03-013 FIG. 03-013 CONTINUED

oo w

10
11
12
13
14

15

16
17

RUBBER CUSHION SUSPENSION

468 894 C1
429528 C1
414077 C1
414078 C1
414079 C1
414 089 C1
414079 C1
468 893 C2
414 089 C1

414033 C91
414 035 C91

414034 C91
414 036 C91

414077 C1
414078 C1
414079 C1
414 089 C1

429525 C1
429527 C1
414077 C1
414078 C1
414 089 C1
425192 R2
8688 789 R91
138 725 R1
138 726 R1

197 415R1
242 508 R1

124 761 R1
124 891 R1
124 761 R1
130564 R1
980 226 R1

449 234 R1
980 226 R1

STOP AXLE FRONT -2-

EXCEPT 1924-BXB, 1954-6X6 MODELS
FOR 1924-8X6, 1954-6X6 MODELS

BOLT, HEX-FLG-HD 5/8NF X 1-3/4 -2-

BOLT, HEX-FLG-HD 5/8NF X 2 -6-

BOLT, HEX-FLG-HD 5/8NF X 2-1/4 -4-

NUT, HEX-FLG LOCK 5/8NF -8-

BOLT, HEX-FLG-HD 5/8NF X 2-1/4 -8-

SPACER, SPRING BRACKET -8-

NUT, HEX-FLG LOCK 5/8NF -8-

BRACKET, LEFT FRONT, RIGHT REAR,ASSY-2-
EXCEPT FRAME REINF CODES 01418,01419,
01535, 01537
FOR FRAME REINF CODES 01418, 01419.
01535, 01537

BRACKET, LEFT REAR, RIGHT FRONT,ASSY-2-
EXCEPT FRAME REINF CODES 01418,01419,
01535, 01537

FOR FRAME REINF CODES 01418, 01419,
01635, 01537

BOLT, HEX-FLG-HD 5/8NF X 1-3/4 -8-

BOLT, HEX-FLG-HD 5/8NF X 2 -20-

BOLT, HEX-FLG-HD 5/BNF X 2-1/4 -12-

NUT, HEX-FLG LOCK 5/8NF -20-

STOP, AXLE REAR -2-

EXCEPT 1924-X6B, 1954-6X6 MODELS

FOR 1924-6X6, 1954-6X6 MODELS
BOLT, HEX-FLG-HD 5/8NF X 1-3/4 -6-
BOLT, HEX-FLG-HD 5/8NF X 2 -6-

NUT, HEX-FLG LOCK 5/8NF -6-

CUSHION, SUSPENSION -4-

BUSHING, ASSY -4-

WASHER, BRACKET -4-

NUT, HEX. JAM -4-

SADDLE, BEAN -2-

SUSPENSION CODE 14531-NOT SERV. SEP.-
SUSPENSION CODE 14532

EXCEPT 1924-6X6, 1954-8X6 MODELS

FOR 1924-6X6, 1954-6X6 MODELS

CAP, SADDLE -4-

SUSPENSION CODES 14531
SUSPENSION CODE 14532
EXCEPT 1924-6X6, 1954-6X6 MODELS
FOR 1924-6X6, 1954-6XO MODELS
NUT, HEX. LOCK 7/8NF -8-
STUD, SADDLE CAP -8-
SUSPENSION CODE 14531
SUSPENSION CODE 14532
EXCEPT 1924-6X6, 1954-6X6 MODELS
FOR 1924-6X8, 1954-8X8 MODELS

307 092 C92

19 [390311C1
20 [ 680076 R1
685 548 R1
21 [132917R1

RUBBER CUSHION SUSPENSION

SADDLE, BEAM, ASSY -2-
SUSPENSION CODE 14531
SUSPENSION CODE 14532 -ORDER

COMPONENTS-

WASHER, STUD -8-

STUD, BUSHING CAP MOUNTING -8-
NUT, HEX. LOCK 5/BNF -8-

CAP, SADDLE BUSHING -4-

PRINTED IN UNITED STATES OF AMERICA

REV. 4 FIG

PRINTED IN UNITED STATES OF AMERICA

. 03-013 PAGE NO. 20



m m
'Il MT140 GROUP 03- CHASSIS SPRINGS 'Il MT140 GROUP 03- CHASSIS SPRINGS
REF| PART REF| PART
NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION

FIG. 03-014 FIG. 03-015

EQUALIZER BEAM EQUALIZER BEAM

MTA-69189 MTA-69189

470817 C91 BEAM, EQUALIZER, ASSY -2- 471398C91 BEAM, EQUALIZER, ASSY -2-

1 |496455C1  $BOLT, HEX-HD 3/4NF X 6-1/2 -4- 1 [496455C1  $BOLT, HEX-HD 3/4NF X 6-1/2 -4-
25701 R1 BOLT, HEX-HD 3/4NC X 7-1/2 -4- 496452 C1  $ NUT, HEX. LOCK 3/4NF -4-
496452C1  $ NUT, HEX. LOCK 3/4NF -4- 757816 C1  $ WASHER, FLAT 13/16 ID X 1-3/8 0D -8-
9413983 NUT, HEX. LOCK 3/4NC -4- 2 [526000C1  $ADAPTER, BEAM END -8-

757816 C1  $ WASHER, FLAT 13/16 ID X 1-3/8 OD -8- $SPACER, BEAM END ADAPTER -4-
25712 R1 WASHER, FLAT 13/161D X 1-1/20D -8- 3 | 205856 R3  BEAM, EOUALIZER -2-
2 |526000C1  $ADAPTER, BEAM END -8- 4 |124896R3  TUBE, CENTER CROSS
$SPACER, BEAM END ADAPTER -4- 6 |124865R91 BUSHING, BEAM END, ASSY -4-

3 |379385C1  BEAM, EOUALIZER -2- 8 NOT USED

4 |124863R2  TUBE, CENTER CROSS 7 |682363R91 BUSHING, BEAM CENTER, ASSY -2-

5 |124865R91 BUSHING, BEAM END, ASSY 423521 C2  WASHER, THRUST BEARING -4-

6 NOT USED

7 |965080R91 BUSHING, BEAM CENTER, ASSY -2- 496529 C91  $KIT, BEAM END ADAPTER -4-

56 679 R1 WASHER, BUSHING THRUST -4-
496529 C91  $KIT, BEAM END ADAPTER -4-
PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

REV. 4 FIG. 03-015 PAGE NO. 21



] ]
'Il MT140 GROUP 03- CHASSIS SPRINGS 'Il MT140 GROUP 03- CHASSIS SPRINGS

REF| PART REF| PART

NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 03-018
EQUALIZER BEAM

BEAM, EQUALIZER, ASSY -2-
471398 C91 AXLE CODE 14351
470822 C91  AXLE CODES 14355, 14472
1 |25701R1 BOLT, HEX-HD 3/4NC X 7-1/2 -4-
25702 R1 BOLT, HEX-HO 3/4NC X 8-4-
496 455C1  $BOLT, HEX-HD 3/4NF X 6-1/2 -4-
496453 C1  BOLT, HEX-HO 3/4NF X 7-1/4 -4-
496452 C1  $ NUT, HEX. LOCK 3/4NF -4-
9413983 NUT, HEX. LOCK 3/4NC -4-
25712 R1 WASHER. FLAT 13/16 ID X 1-1/2 OD -8-
757816 C1  * WASHER, FLAT 13/16 ID X 1-3/8 OD -8-
2 |526000C1  *ADAPTER, BEAN END -8-

$SPACER, BEAM END ADAPTER -4-
205856 R3  BEAN, EQUALIZER -2-
124896 R3  TUBE, CENTER CROSS
124 865R91  BUSHING, BEAM END, ASSY -4-

NOT USED
682 363R91  BUSHING, BEAN CENTER, ASSY -2-
423521 C2  WASHER, BEARING THRUST -AXLE CODES
14355, 14472-

~N oo ol b Ww

496529 C91  $KIT, BEAM END ADAPTER -4-

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

REV. 4 FIG. 03-016 PAGE NO. 22



] ]
'Il MT140 GROUP 03- CHASSIS SPRINGS 'Il MT140 GROUP 03- CHASSIS SPRINGS

REF| PART REF| PART
NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

REV. 4 PAGE NO. 23



]
'Il MT140 GROUP 03- CHASSIS SPRINGS

MT140 GROUP 03- CHASSIS SPRINGS

REF
NO.

PART
NUMBER DESCRIPTION

FIG. 03-017 CONTINUED

REAR SPRING

REF| PART
NO.| NUMBER DESCRIPTION
FIG. 03-017
REAR SPRING
1 |483611C2  BRACKET, SPRING FRONT MOUNTING -2-
BOLT, HEX-FLG-HD
414051 C1 1/2NF X 1-1/4 -6-
414052 C1 1/2NF X 1-1/2 -L/REINF- -4-
414 053 C1 1/2NF X 1-3/4 -W/REINF- -4-
414054 C1 1/2NF X 2 -AR-
414 087 C1 NUT, HEX-FLG-LOCK 1/2NF -10-
2 |460719C1  BOLT, RADIUS ROD MOUNTING -2-
9414 002 NUT, HEX. INC -2-
3 SPACER, REAR SPRING -2-
W/MULTI-LEAF SPRING
473411 C1 AXLE CODE 14029
485 097 C1 AXLE CODE 14039
485 097 C1 WI/SINGLE LEAF SPRING
4 SPRING, AUXILIARY -2-
473725 C91 MULTI-LEAF W/CLIPS
473726 C1 LEAF NO. 1-2-
473727 C1 LEAF NO. 2-2-
473728 C1 LEAF NO. 3-2-
485099 C1 SINGLE LEAF
58 688 R1 BOLT, AUXILIARY SPRING CENTER -MULTI-
LEAF2-
53032R1 NUT, CENTER BOLT -2-
5 SEAT, U-BOLT -2-
AXLE CODES 14029, 14039
469 890 C2 SQUARE HOUSING
469 891 C1 ROUND HOUSING
469 890 C2 AXLE CODES 14042, 14044
469 892 C2 AXLE CODE 14057

£ v

10

BRACKET, AUXILIARY SPRING -4-
428 685 C1 4 HOLE MOUNTING
454798 C2 3 HOLE MOUNTING

RIVET, RD-HD
W/O REINF
12 062 R1 3/8 X 1-1/4 -AR-
990 588 R91 3/8 X 1-3/8 -AR-
W/REINF
12073 R1 3/8 X 1-1/2 -AR-
104 118 3/8 X 1-5/8 -AR-

465915 C11  U-BOLT, W/NUTS, ASSY -4-

416 743 C1 NUT, HEX-FLG-LOCK 3/4NF -8-

473288 C3  SHIM, REAR SPRING HANGER -W/REINF2-

483612C1  BRACKET, REAR MOUNTING, ASSY -2-
BOLT, HEX-FLG-HD

414051 C1 1/2NF X 1-1/4 -6-

414052 C1 1/2NF X 1-1/2 -W/O REINF4-
414 053 C1 1/2NF X 1-3/4 -W/REINF4-
414054 C1 1/2NF X 2 -AR-

414 087 C1 NUT, HEX-FLG-LOCK 1/2NF -10-
206 258 R1  PIN, REBOUND -4-
103 388 PIN, COTTER 1/8 X 1-3/4 -4-

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA
REV. 4 FIG. 03-017 PAGE NO. 24



] ]
'Il MT140 GROUP 03- CHASSIS SPRINGS 'Il MT140 GROUP XX

REF| PART REF| PART
NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION

FIG. 03-017 CONTINUED

REAR SPRING
11 LEAF, SPRING -2-

W/471286C91 SPRING ASSY

471283 C1 LEAF NO. 1

471284 C1 LEAF NO. 2

471285 C1 LEAF NO. 3

471281 C91 LEAF, W/BUSHING NO. 10 -RADIUS ROD-
WI/471287C91, 471292C91 SPRING ASSYS

471283 C1 LEAFNO. 1

471289 C1 LEAF NO. 2

471290 C1 LEAF NO. 3

471291 C91 LEAF, W/BUSHING NO. 12 -W/471287C91

SPRINGRADIUS ROD-
471291 C91 LEAF, W/BUSHING NO. 13 -W/471292C91
SPRINGRADIUS ROD-

W/492803C91 SPRING ASSY

492 804 C1 LEAF NO. 1

492 805 C1 LEAF NO. 2

492 806 C1 LEAF NO. 3

492 807 C91 LEAF, W/BUSHING NO. 13 -RADIUS ROD-

12 |58 694 R1 BOLT, CENTER -2-
NUT, CENTER BOLT -2-

59 235R1 W/471286C91 471287C91, 471292C91
SPRINGS
25527 R1 W/492803C91 SPRINGS
13 | 899209 R11  CLIP, SPRING -4-
14 SPRING, ASSY -2-
AXLE CODE 14029
471286 C91 REGULAR
471287 C91 CODE 03651
AXLE CODES 14039, 14042
471287 C91 REGULAR
492 803 C91 CODE 03652
471292 C91 CODE 03653
AXLE CODE 14044
492 803 C91 REGULAR
471292 C91 CODE 03643
471292 C91 AXLE CODE 140567
15 SEAT, SPRING
EXCEPT AXLE CODE 14057
473398 C1 LEFT
473399 C1 RIGHT
FOR AXLE CODE 140567
473 3968 C1 LEFT
473397 C1 RIGHT
495364C1  WEDGE, REAR SPRING -2-
16 PLATE, U-BOLT -2-
W/471286C91 SPRING ASSY
471488 C1 ROUND HOUSING
467 990 C3 SOUARE HOUSING

487990 C3 W/471287C91, 493803C91 SPRING ASSYS
473395 C1 W/471292C91 SPRING ASSY

17 1471226 C1  BUSHING, RADIUS ROD -2-

18 | 471569 C2  SPACER, REAR SPRING BUSHING -2-

' *SUPPORT, REAR SPRING BRACKET
501912 C1 W/O REINFORCEMENT

501913 C1 W/REINFORCEMENT

*PARTS NOT ILLUSTRATED

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA
REV. 4 PAGE NO. 25



] ]
'Il MT140 GROUP XX 'Il MT140 GROUP XX
REF| PART REF| PART
NO.| NUMBER DESCRIPTION NO.| NUMBER DESCRIPTION
FIG. 03-018 FIG. 03-018 CONTINUED
REAR SPRINGS REAR SPRINGS
1 STOP, AXLE FRONT -2- 7 |463580R1  SPACER, SPRING HANGER -2-
AXLE CODE 14351 25296 R1 BOLT, HEX-HD 1/2NC X 6-1/2 -2-
493 506 C1 1924-8X8, 1954-Xa MWODELS 9412 230 NUT, HEX. LOCK 1/2NC -2-
468 894 C1 F1924, F1954 MODELS 8 STOP, AXLE REAR -2-
488 894 C1 AXLE CODES 143566, 14472 AXLE CODE 14351
414077C1  BOLT, HEX-FLG-HD 5/8NF X 1-3/4 -2- 493 507 C1 1924-BX8, 1954-6X6 MODELS
414078 C1  BOLT, HEX-FLG-HD 6/BNF X 2 -6- 429525 C1 F1924, F1954 MODELS
414079C1  BOLT, HEX-FLG-HD 5/BNF X 2-1/4 -4- 429525 C1 AXLE CODE 14355
414080 C1  BOLT, HEX-FLG-ND 5/BNF X 2-1/2 -4- 468 894 C1 AXLE CODE 14472
414089 C1  NUT, HEX-FLG LOCK 6/8NF -4- 414077 C1 BOLT, HEX-FLG-HD 5/BNF X 1-3/4 -6-
2 | 69104 HA BOLT, SPRING PIN LOCK -2- 414078 C1 BOLT, HEX-FLG-HD 5/8NF X 2 -6-
9412 230 NUT, HEX. LOCK 1/2NC -2- 414079 C1 BOLT, HEX-FLG-HD 5/8NF X 2-1/4 -6-
3 BRACKET, REAR SPRING -4- 414 089 C1 NUT, HEX-FLG LOCK 5/8NF -6-
FRONT 9 |471347C91 SPRING, REAR, ASSY -10 LEAF2-
469 824 C1 EXC FRAME REINF CODES 01418, 01419. 471348 C91  LEAF, W/BUSHING, NO. 1-2-
01535, 01537 471349C1  LEAF,NO. 2-2-
469 825 C1 FOR FRAME REINF CODES 01418, 01419, 471350C1  LEAF,NO. 3-2-
01535, 01537 413210C1  BUSHING, SPRING EYE -2-
REAR 10 | 58 694 R1 BOLT, CENTER -2-
469 784 C3 EXC FRAME REINF CODES 01418, 01419, 59 235R1 NUT, CENTER BOLT -2-
01635, 01637 11 | 899214R11  CLIP, SPRING -4-
469 785 C3 FOR FRAME REINF CODES 01418, 01419, 12 SADDLE, SPRING -2-
01535, 01537 AXLE CODE 14351
414078 C1 BOLT, HEX-FLG-HD 5/8NF X 2 -8- 1924-6X6, 1954-6X6 MODELS
414079 C1 BOLT, HEX-FLG-HD 5/8NF X 2-1/4 -16- 492 584 C1 W/O CAPS
414 089 C1 NUT, HEX-FLG LOCK 6/8NF -24- 501 465 C91 WICAPS
468893C2  SPACER, SPRING BRACKET -4- 124 903 R11 F1924, F1954 MODELS -W/CAPS-
414 080 C1 BOLT, HEX-FLG-HD 5/8NF X 2-1/2 -4- 124 903 R11 AXLE CODES 14355, 14472 -W/CAPS-
414 089 C1 NUT, HEX-FLG LOCK 5/8NF -4- 13 1359798 C1  NUT, HEX. LOCK INF -8-
4 1422232C1  PIN, SPRING HANGER -2- 14 CAP, SADDLE -4-
109 460 LUBRICATOR, 1/8 65 DEGREE -2- AXLE CODE 14351
5 |56677R2 PAD, SPRING TOP -2- 124 761 R1 1924-6X6, 1954-8X8 MODELS
12 436 R1 SCREW, SET SO-HD 3/4NC X 3-1/4 -4- 124 891 R1 F1924, F1864 MODELS
25529 R1 NUT, HEX. 3/4NC -4- 124 891 R1 AXLE CODES 14355, 14472
131 046 WASHER, LOCK 3/4 REGULAR -4-
6 |178441R2  BOLT, HEX-HD INF X 9 -8-
3041645 C1 WASHER, FLAT -HARDENED16-

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA
REV. 4 FIG. 03-018 PAGE NO. 26



] ]
i MT140 GROUP XX i MT140 GROUP XX
REF  PART REF  PART
NO.[ NUMBER DESCRIPTION NO.[ NUMBER DESCRIPTION
FIG. 03-018 CONTINUED FIG. 03-019
REAR SPRINGS REAR SHOCK ABSORBERS AND MOUNTING
16 STUD, SADDLE CAP -8- —Q
AXLE CODE 14351 3
130 658 RI 1924-X8,. 1954-eX8 MODELS 4
130 5659 R1 F1824, F1954 MODELS .
130559 R1 AXLE CODES 14355, 14472 \
18 | 130564 Rl NUT, SADDLE CAP STUD -8- <]
10
6‘-11 :
MT-22538
1 NOT USED
2 |414087Cl  NUT, HEX. FLG-LOCK 1/2NF -2-
3 |533388C1  WASHER, FLAT -4-
4 |472388C1  BUSHING, SHOCK ABSORBER -4-
6 |817605R1  SPACER. PIPE 17/32 ID X 3/4 OD -2-
8 |473289C1  BRACKET, SHOCK ABSORBER -UPPER?2-
24861 R1 BOLT, HEX-HD 1/2NC X 1-1/4 -W/O
REINF4-
24862 R1 BOLT, HEX-HD 1/2NC X 1-1/2 -W/REINF-
-4-
9413981 NUT, HEX. LOCK 1/2NC -4-
7 ABSORBER, SHOCK, ASSY -2-
501906C91  EXCEPT REAR AXLE CODES 14029, 14030,
14187
501905C91  FOR REAR AXLE CODES 14029, 14030,
14187
8 |438286C1  BOLT, HEX-HD-FLG 5/BNF X 4-1/2 -2-
24883R1  BOLT, HEX-HD-FLG 5/BNC X 5 -4-
9412231 NUT, HEX. LOCK 5/8NC -4-
9 |205534R1  SPACER, SHOCK ABSORBER 3/4 THICK -2-
10 BRACKET, SHOCK ABSORBER -LOWER-
EXC REAR AXLE CODE 14039.9223
890 629 R2 LEFT
896 630 R2 RIGHT
FOR REAR AXLE CODE 14039.9223
508 109 Cl LEFT
508 110 C1 RIGHT
11 {414089C1  NUT, HEX-HD FLG-LOCK 5/8NF -2-

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA

REV. 4 FIG. 03-019 PAG

ENO. 27



MT140 GROUP XX

REF
NO.

PART
NUMBER

DESCRIPTION

MT140 GROUP XX

FIG. 03-020

MOR-RYDE RUBBER SUSPENSION

REF
NO.

PART
NUMBER

DESCRIPTION

FIG. 03-020

CONTINUED

NOR-RYDE RUBBER SUSPENSION

1 NOT USED 16 | 465914C1  U-BOLT, AXLE BEAN -2-

2 |427502C1  BUSHING, TORQUE ROD -4- 144 424 H NUT, HEX. 3/4NF -2-

3 |508855C1  BRACKET, TORQUE ROD 25712 R1 WASHER, FLAT 13/18 ID X 1-1/2 OD -2-
414051 C1 BOLT, HEX-FLG-HD 1/2NF X 1-1/4 -2- 469890 C2  SEAT, REAR SPRING, W/CODE 14057 -2-
414052 C1 BOLT, HEX-FLG-HD 1/2NF X 1-1/2 '2- 17 BRACKET, SPRING HANGER
414 053 C1 BOLT, HEX-FLG-HD 1/2NF X 1-3/4 -2- 508 856 C1 LEFT FRONT
414 087 C1 NUT, HEX-FLG. LOCK 1/2NF -4- 508 857 C1 RIGHT FRONT

SPACER. SPRING BRACKET -HAKE LOCALLY- 414076 C1 BOLT, HEX-FLG-HD 5/8NF X 1-1/2 -8-

4 |529786C1  ROD, TORQUE 414 089 C1 NUT, HEX-FLG. LOCK 5/8NF -7-
59413983  NUT, HEX. LOCK 3/4NC -2- 18 | 575515C1  BEAM, AXLE -2-

6 NOT USED

7 |24891R1 BOLT, HEX-HD 3/4NC X 2-3/4 -2- 532286 C1  *BRACKET, AUX SPRING -W/14047, 14057-4-

8 SPRING, RUBBER, ASSY 414052 Cl BOLT, HEX-FLG-HD 1/2NF X 1-1/2 -6-
427 469 C91 CODE 03097.9202 -8- 414087 Cl NUT, HEX-FLG. LOCK 1/2NF -B-

CODE 03098.9201 -4- 508854 C1  *PAD, AXLE HOUSING -2-
427 469 C91 INSIDE POSITION 12 436 R1 SCREW, SET SG-HD 3/4NC X 3-1/4 -2-
459 530 C91 OUTSIDE POSITION NUT, HEX. JAM 3/4NC -2-
459 530 C91 CODE 03099.9201 -8- 532287C1  *SPRING, AUX -W/14047, 14057 CODES4-
24 840 R1 BOLT, HEX-HD 3/BNC X 1 -48- 256 486 R1 BOLT, HEX-HD 1/4NC X 1-1/4 -8-
9413979 NUT, HEX. LOCK 3/8NC -48- 26 110 R1 NUT, HEX. LOCK 1/4NC -8-

9 BRACKET, SPRING HANGER *STRAP, FRAME TIE -MAKE LOCALLY4-

508 857 C1 LEFT REAR 24 861 R1 BOLT, HEX-HD 1/2NC X 1-1/4 -4-

508 856 C1 RIGHT REAR 9412230 NUT, HEX. LOCK 1/2NC -8-

414076 C1 BOLT, HEX-FLG-HD 5/8NF X 1-1/2 -8-

414 089 C1 NUT, HEX-FLG. LOCK 5/8NF -7- 427501 C91  $KIT, SHOCK ABSORBER MOUNTING -4-

10 | 120 377 $NUT, HEX. 3/8-16 -8-

11 | 158 762R1  $RETAINER, CUSHION -16- *PARTS NOT ILLUSTRATED

12 | 158 759 R1  $CUSHION, RUBBER -16-

13 | 158 761R1 ~ $WASHER, LINK CUSHION GUIDE -8-

14 | 427 460 C1 ABSORBER, SHOCK, ASSY -4-

15 | 575539 C1 SPACER, AXLE

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

REV. 4 FIG. 03-020 PAGE NO. 28



MT-140 GROUP 04-BRAKES

FIG NO

FICHE LOC

GUIDE TO UNITS IN GROUP 04 INDEX
HYDRAULIC BRAKES

WHEEL BRAKES [PAGE 02
BRACKETS -HOSE AND PIPE MOUNTING- [PAGE 03
BRAKE PEDAL ANMD MOUNTING [PAGE 03
FILINGS - HYDRAULIC AND VACUUM-

HOSING, PIPING -TUBING- AND CLAMPS

HYDRAULIC BRAKE HOSE AND PIPING -S&OR TO WHL CYLL_PAGE 03

HYDRAULIC BRAKE HOSE AND PIPING -SWBR TO CALIPERI PAGE 03
HYDRAULIC PUMP ASSEBLY, MOUNTING AND HOSING [BPAGE 03

HYDROVAC AIR CLEANER AND MOUNTING [PAGE03
HYDROVAC ASSEMBILY MOUNTING [PAGE 03
MASTER CYLINDER ASSEMBLY AND MOUNTING

POWERHEAD ASSEMBI Y MOUNTING [PAGE DA
VACUUM CHECK VALVE, GAUGE/WARNING VALVE SWITCH_PAGE 04
VACUUM PUMP [PAGE 04
VACUUM RESERVE TANK AND MOUNTING
WARNING VALVE AND SWITCH [PAGE 04l

AIR BRAKES

WHEEL BRAKES, CHAMBERS AND SLACK ADJUSTERS
AUXILIARY AIR GLAD HAND CONNECTION [PAGE 0d
BLOCK. MANIFOLD PAGE 0o
BRAKE PEDAL AND MOUNTING
BRAKE VALVE [PAGE 06l

CHAMBERS -SEE WHEEL BRAKE-
CHECK VALVE -SEE AIR TANK-

COPRESSOR, GOVERNOR, MOUINTIG AND HOSING PAGE O0
DOUBLE CHECK VALVE [PAGE 07
DOUBLE CHECK VALVE/STOPLIGHI SWITCH
EVAPORATOR. ALCOHOL PAGE Q7
EXHAUST VALVE

FITTINGS, AIR BRAKE -SEE MT-87-

WAGE -PESSURE-, BUZZER AND LOW PRESSURE SWITCH_PAGE 07

HAND CONTROL VALVE [PAGE 07
HOSE, FLUXIBLE BRAKE CHAMBER [PAGE 07
INVERSION VALVE [PAGE 0
LIMITING VALVE 08
LIMITING VAL VE CONTROL [PAGE 08
QICK RELEASE VALVE
RELAY VALVE [PAGE 08
SAFETY VALVE [PAGE 08
SEMI-TRAII ER CONNECTIONS [PAGEDS
SENSOR 08
SLACK ADJUSTER -SEE WHEEL BRAKES-
SLUDGE REMOVER VALVE
STOPLIGHT SWITCH [PAGE 08
TANKS AND MOUNTING [PAGE 08
TRACTOR PROTECTION VALVE [PAGE 08
TRACTION VALVE CONTROL [PAGE 08
TRAILER HOSE DUIMY COUPLING [PAGE 08
TRAILER BRAKE HOSE COUPLING 08
PARKING BRAKES
PRINTEDHNOINITED STATES

REV. NO. 4 04-INDEX PAGE 1




MT-140 GROUP 04-BRAKES

FIG NO |FICHE LOC
HYDRAULIC BRAKES
FRONT WHEEL BRAKES
CODE 04128 -16 X 3-
AXLE CODES 02071, 02073
DUAL HYDRAULIC BRAKE SYSTEM CODES 04044, 04055, 04059 [04-00L [1A14
SINGLE HYDRAULIC RAKE SYSTEM CODES 04011. 04068 [04-002_[1A15

AXLE CODES 02078. 02081 [04-155 [1G15
CODE 04131 -16 X 3-1/2-

AXLE CODES 02071, 02073, 02101, 02109, 02127

DUAL HYDRAULIC BRAKE SYSTEM CODES 04044, 04055. 04059
EXCEPT F1924, F1954 MODELS [04-068 [IC17
FOR F1924, F9 54 MODELS [04-059 [ic18
SINGLE HYDRAULIC BRAKE SYSTEM CODE' 04011, 04058 [04-069_[IC18
CODE 04132 -15 X 5CODES 02118, 02127. 02139-

DUAL HYDRAULIC BRAKE SYSTEM CODE 04044 [04-006 [1A19

SINGLE HYDRAULIC BRAKE SYSTEM CODE 04068 [04-003 [1A18
CODE 04144 -15 X 1.435DISC- [04-184 []H21

REAR WHEEL BRAKES
CODE 04211 -18 X 6AXLE CODES 14047, 14057, 14192,

14193, 14197, 14292-

DUAL HY